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History of this test report

Report No. Version Description Issue Date

FR412509E 01 Initial issue of report Apr. 19, 2024

Revise Appendix A, Appendix D and Appendix E

FR412509E 02 This report is an updated version, replacing the Apr. 24, 2024
report issued on Apr. 19, 2024.

Revise Section 2.2

FR412509E 03 This report is an updated version, replacing the Apr. 26, 2024
report issued on Apr. 24, 2024.

Revise Appendix D

FR412509E 04 This report is an updated version, replacing the Apr. 30, 2024
report issued on Apr. 26, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.56 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5725.00 MHz
24.62 dB
35 15.207 AC Conducted Emission Pass under the limit at
0.15 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Yun Huang

Report Producer: Wilda Wei
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1  General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Antenna Type
WLAN: PIFA Antenna

WCDMAV/LTE, Bluetooth, BLE, BLE (CH2-76), Wi-Fi 2.4GHz 802.11b/g/n/ax, Wi-Fi 5GHz
802.11a/n/ac/ax, NFC, UWB and GPS.

EUT Information List

SIN Performed Test Item
41171JEAVLO007 RF Conducted Measurement
41171JEAVL0006 Radiated Spurious Emission
41291JEAVLOO7H Conducted Emission

Antenna information

5150 MHz ~ 5250 MHz

Peak Gain (dBi) |-1.9

5250 MHz ~ 5350 MHz Peak Gain (dBi) |-1.9
5470 MHz ~ 5725 MHz Peak Gain (dBi) |-1.9

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3

1.4

Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY, CO07-HY, 03CH23-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a.

b.

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and and find Y plane with Adapter as
worst plane.

AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MH2) Channe (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
52 5260 60 5300
5250-5350 MHz 54% 5270 62+ 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58* 5290
Freq. Freq.
F B h | h |
requency Band Channe (MH2) Channe (MH2)
100 5500 112 5560
102* 5510 116 5580
470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
Frequency Band Channel Freq.
quency (MHz)
5150-5350 MHz 50@ 5250
5470-5725 MHz 114° 5570
TEL : 886-3-327-0868 Page Number : 7of28
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with " are 802.11ac VHT80 and 802.11ax HESO.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2022.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
Test Cases
AC . | .
Mode 1 : WLAN (5GHz) Link + Bluetooth Link + USB Cable (Charging from AC
Conducted
- Adapter)
Emission
TEL : 886-3-327-0868 Page Number : 90f28
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle - - 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle - - 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H | High 46 62 -
Straddle - - -
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H | High - - 122
Straddle - - -
TEL : 886-3-327-0868 Page Number : 10 of 28
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H | High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

TEL : 886-3-327-0868
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120Vac/kE0Hz
Adapter
EUT
(USB Cabile)
Bluetooth
EUT Earphone
Notebook
WILAN AP
<WLAN Tx Mode>
120Vac/E0Hz
Adapter
EUT
(USB Cable)
EUT
TEL : 886-3-327-0868 Page Number 1 12 of 28
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2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCC ID Data Cable [Power Cord
1, |Bluetooth Sony SBH20 PY7-RD0010 N/A N/A
Earphone

2. |WLANAP ASUS RT-AC52 MSQ-RTAC4A00 |N/A Unshielded, 1.8 m

AC I/P:
. Unshielded, 1.2 m

3. |Notebook DELL Latitude 3400 FCC DoC N/A
DC O/P:
Shielded, 1.8 m

4. |AC Adapter 1 Chicony G9BR1 N/A N/A N/A

5. |AC Adapter 2 Aohai G9BR1 N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “adb command 1.0.36” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 113 0f 28
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

00 ] )
Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 14 0f 28
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-0868 Page Number : 150f 28
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-0868 Page Number 17 0f 28
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number : 18 of 28
FAX : 886-3-327-0855 Issue Date : Apr. 30, 2024

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 1 04



ssamonas. FCC RADIO TEST REPORT Report No. : FR412509E

3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz
VBW = 300 kHz

Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
152
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

l EUT 5'4— 3m —_—
..... [ A— |
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| - 2 5 I -
' , | s
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Loop Antenna Zg:ﬁv‘;‘i‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep 12, 2023 F'\jz;.zl(z?z%zz‘r Sep 11, 2024 (Osggigg?g\()
Amplifier SONOMA 310N 421582 N/A Jul. 15, 2023 F,\jz;.zl%é%zz‘z Jul. 14, 2024 (osggigg?:\()
D%E?EEE%?? RFSPIN DRH18-E LEzC?\ISAlsE 1GHz~18GHz | Jul. 12, 2023 Fﬁg;,zﬁié%zzf Jul. 11, 2024 (oﬁéﬂ?g?ﬁn
SH'Zriz:n:"m SCHVZ’?(RZBE BBHA9170 1223 18GHz-40GHz | Jul. 10, 2023 F'\jz;.zl(z?z%zz‘r Jul. 09, 2024 (Osggigg?g\()
Amplifier EMEC EMOL1G18GA | 060878 N/A Sep. 28, 2023 F&Z},Zl%,zz%zzﬁ Sep. 27, 2024 (osg:igg?gv)
Preamplifier EMEC EM18G40G | 060871 18-40GHz | Sep. 06, 2023 F,\;’;_Z&‘zz%zzﬁ‘ Sep. 05, 2024 (Osgﬂ;gf’:w
Aﬁggir Keysight N9O10B  |MY62170337 N/A Aug. 17, 2023 th;z&‘zz%z; Aug. 16, 2024 (osgai;g?gv)
Hygrometer | TECPEL | DTM-3038 | TP211542 N/A Oct. 30, 2023 FJZ}.Zl(Z,Zz%Zzt Oct. 29, 2024 (osgiigg?gv)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A F,\j; 21(2’22%2242 N/A ( osgaigg?gv)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A FGZ}. 21(222%2;: N/A ( Osgiigg?:\()
Software Audix 6.098122_ 2019 | RK-002348 N/A N/A F&Z}.Z&’ZZ%ZZ‘Z N/A (o?g:igg?gv)
RF Cable ZBE.E,F;; SUCl%I;LEX 803951/2 | 9kHz~30MHz | Mar. 07, 2023 FJZ;_%%)%%%T Mar. 06, 2024 (Osgﬂigg_o:\()
RFcaple | g BERE | SUCOPLEX ] 80305112 | okHz-30MHz | Mar. 06, 2024 '\l/\lﬂa;r.ofzi,zzoozzt Mar. 05, 2025 (o?ggiggjjv)
RF Cable gﬁﬁiig SUCBZLEX 804395/2 N/A Nov. 27, 2023 FJZ;?&E%Z? Nov. 26, 2024 (osgiigg?:\()
RF Cable EMC EMC101Y 23;/12155211 N/A Nov. 27, 2023 FGZ}_Z&’ZZ%ZZLE Nov. 26, 2024 (o?gai;gjjv)
Ag;?gveer ACPOWER | AFC-11003G | F317040033 N/A N/A Mar. 15, 2024 N/A %’gg‘;cﬂ%‘
Software zg:\?vzé‘ EMC32 V10.30 N/A N/A N/A Mar. 15, 2024 N/A ?ggg‘f:‘\’;)'
Pulse Limiter SCHV(V:QRZBE VTSDI\?SGLF Sgg;'; 9kHz-200MHz | Oct. 20, 2023 | Mar. 15, 2024 | Oct. 19, 2024 ?ggg‘;fﬂ?{r)‘
\/T",:I’Zt\';\;gfk TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Mar. 15, 2024 | Mar. 09, 2025 (Ccogg‘;c:?(’;
\7%“;\',‘\,'2:( TESEQ NNB 52 36122 N/A Mar. 07, 2024 | Mar. 15, 2024 | Mar. 06, 2025 (ngg‘f:‘\’(’;
EZ'C'ETIS:: zgm‘;é‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | Mar. 15, 2024 | Sep. 19, 2024 ?ggg??ﬂ?(?
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 N:g},%%,zz%zj Nov. 06, 2024 ?Toﬁgg_ﬁfg
Power Sensor|  DARE RPR3006W 173'2?325%\')0 10MHz~6GHz | Aug. 23, 2023 NAOF‘)’r'_ZOOZ'YZZ%ZZT Aug. 22, 2024 ?Toggg_ﬁic;
Aig;j'er zgm‘;é‘ FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 N:g},%%é%éi Sep. 11, 2024 ?Toggg_ﬁic;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 5.80dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.40 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.30 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 520 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR412509E

Test Engineer:

Shiming Liu and Hank Hsu

Temperature:

21~25

°C

Test Date:

2023/11/20~2024/03/19

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR412509E

U-NII-1 single antenna

99% 26 dB bl bl

Data Freq. | Bandwidth | Bandwidth | andwidth | Bandwidth

Mod. Ntx| CH. Power Limit EIRP Limit Note

Rate (MHz) (MHz) (MHz) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2

11a [6Mbps| 1 36 5180 | 17.18 - 21.60 - - 22.35 -
11a [6Mbps| 1 44 5220 | 17.48 - 24.96 - - 22.43 -
11a [6Mbps| 1 48 5240 | 17.43 - 24.72 - - 22.41 -
HT20 [ MCSO| 1 36 5180 | 18.28 - 28.80 - - 22.62 -
HT20 [ MCSO| 1 44 5220 | 18.63 - 32.24 - - 22.70 -
HT20 [ MCSO| 1 48 5240 | 18.63 - 31.12 - - 22.70 -
HT40 [ MCSO| 1 38 5190 | 36.96 - 43.68 - - 23.01 -
HT40 [ MCSO| 1 46 5230 | 37.36 - 73.76 - - 23.01 -
VHT20[ MCSO | 1 36 5180 | 18.33 - 21.92 - - 22.63 -
VHT20[ MCSO| 1 44 5220 | 18.58 - 31.52 - - 22.69 -
VHT20[ MCSO | 1 48 5240 | 18.53 - 33.92 - - 22.68 -
VHT40[ MCSO | 1 38 5190 | 36.86 - 42.56 - - 23.01 -
VHT40[ MCSO | 1 46 5230 | 37.26 - 73.28 - - 23.01 -
VHT80| MCSO | 1 42 5210 | 75.88 - 81.92 - - 23.01 -
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Average Power Table

Report Number : FR412509E

FCC U-NII-1 single antenna

Average FCC
Data By Conducted Conduc?ec_i DQ .
Mod. Rate Nrx| CH. (MHz) Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 36 | 5180 [16.90 - 24.00 - -1.90 - Pass
11a |6Mbps| 1 44 | 5220 | 17.30 - 24.00 - -1.90 - Pass
11a |[6Mbps| 1 48 5240 (17.20 - 24.00 - -1.90 - Pass
HT20 [ MCSO| 1 36 | 5180 [17.30 - 24.00 - -1.90 - Pass
HT20 [ MCSO| 1 44 | 5220 | 17.30 - 24.00 - -1.90 - Pass
HT20 [ MCSO| 1 48 | 5240 | 17.30 - 24.00 - -1.90 - Pass
HT40 [ MCSO| 1 38 | 5190 [ 15.00 - 24.00 - -1.90 - Pass
HT40 [ MCSO| 1 46 | 5230 | 16.40 - i 24.00 - -1.90 - Pass
VHT20[ MCSO| 1 36 | 5180 [17.30 - 24.00 - -1.90 - Pass
VHT20[ MCSO | 1 44 | 5220 | 17.20 - 24.00 - -1.90 - Pass
VHT20[ MCSO| 1 48 | 5240 | 17.20 - 24.00 - -1.90 - Pass
VHT40{ MCSO | 1 38 | 5190 [15.10 - 24.00 - -1.90 - Pass
VHT40[ MCSO| 1 46 | 5230 | 16.40 - 24.00 - -1.90 - Pass
VHT80[ MCSO | 1 42 | 5210 | 14.70 - 24.00 - -1.90 - Pass
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TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 single antenna

Duty Average ' Average
Data Freq. Factor Eower Density PSD DGf Pass
Mod. Rate Nrx| CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 1 36 | 5180 | 0.43 - 4.34 - 11.00 - -1.90 - Pass
11a |6Mbps| 1| 44 | 5220 | 0.43 - 4.71 - 11.00 - -1.90 - Pass
11a |6Mbps| 1| 48 | 5240 | 0.43 - 4.64 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 36 | 5180 | 0.46 - 4.97 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 | 44 | 5220 | 0.46 - 4.65 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1| 48 | 5240 | 0.46 - 4.69 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 38 | 5190 | 0.45 - -0.12 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1| 46 | 5230 | 0.45 - 1.09 - i 11.00 - -1.90 - i Pass
VHT20| MCSO | 1 36 | 5180 | 0.46 - 4.75 - 11.00 - -1.90 - Pass
VHT20| MCSO| 1| 44 | 5220 | 0.46 - 4.79 - 11.00 - -1.90 - Pass
VHT20| MCSO| 1| 48 | 5240 | 0.46 - 4.71 - 11.00 - -1.90 - Pass
VHT40| MCSO | 1 38 | 5190 | 0.48 - -0.09 - 11.00 - -1.90 - Pass
VHT40| MCSO| 1| 46 | 5230 | 0.48 - 1.57 - 11.00 - -1.90 - Pass
VHT80| MCSO| 1| 42 | 5210 | 0.44 - -3.37 - 11.00 - -1.90 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR412509E

U-NII-2A single antenna

99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth Bandwidth Bandwm_!th_ BandW|_dth Bandwu_!th_
Mod. Rate Ntx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note
(dBm) (dBm) (dBm)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mbps| 1 52 5260 | 17.43 - 26.08 - 23.41 - 29.41 - 23.98 -
11a [6Mbps| 1 60 5300 | 17.58 - 30.00 - 23.45 - 29.45 - 23.98 -
11a [6Mbps| 1 64 5320 | 17.68 - 28.32 - 23.48 - 29.48 - 23.98 -
HT20 [ MCSO| 1 52 5260 | 18.58 - 31.84 - 23.69 - 29.69 - 23.98 -
HT20 [ MCSO| 1 60 5300 | 18.73 - 31.36 - 23.73 - 29.73 - 23.98 -
HT20 [ MCSO| 1 64 5320 | 18.63 - 29.76 - 23.70 - 29.70 - 23.98 -
HT40 [ MCSO| 1 54 5270 | 37.36 - 67.68 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 62 5310 | 37.56 - 61.76 - 23.98 - 30.00 - 23.98 - )
VHT20[ MCSO | 1 52 5260 | 18.88 - 32.72 - 23.76 - 29.76 - 23.98 -
VHT20[ MCSO| 1 60 5300 | 18.53 - 32.16 - 23.68 - 29.68 - 23.98 -
VHT20[ MCSO | 1 64 5320 | 18.68 - 27.84 - 23.71 - 29.71 - 23.98 -
VHT40[ MCSO | 1 54 5270 | 37.16 - 56.48 - 23.98 - 30.00 - 23.98 -
VHT40[ MCSO | 1 62 5310 | 37.06 - 57.92 - 23.98 - 30.00 - 23.98 -
VHT80| MCSO | 1 58 5290 | 75.76 - 82.88 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA
Average Power Table

Report Number : FR412509E

FCC U-NII-2A single antenna

Average FCC EIRP
Data By Conducted Conduc?ec_i DQ Power .
Mod. Nrx CH. Power Power Limit (dBi) L Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2

11a [6Mbps| 1 52 | 5260 | 17.20 - 23.98 - -1.90 - 30 Pass
11a [6Mbps| 1 60 | 5300 [17.20 - 23.98 - -1.90 - 30 Pass
11a [6Mbps| 1 64 | 5320 [17.40 - 23.98 - -1.90 - 30 Pass
HT20 | MCSO| 1 52 | 5260 | 17.40 - 23.98 - -1.90 - 30 Pass
HT20 | MCSO| 1 60 | 5300 [17.30 - 23.98 - -1.90 - 30 Pass
HT20 | MCSO| 1 64 | 5320 (17.40 - 23.98 - -1.90 - 30 Pass
HT40 | MCSO| 1 54 | 5270 | 16.40 - 23.98 - -1.90 - 30 Pass
HT40 | MCSO| 1 62 | 5310 [ 16.40 - i 23.98 - -1.90 - 30 Pass
VHT20| MCSO0| 1 52 | 5260 | 17.20 - 23.98 - -1.90 - 30 Pass
VHT20| MCSO0| 1 60 | 5300 [17.30 - 23.98 - -1.90 - 30 Pass
VHT20| MCSO0| 1 64 | 5320 (17.40 - 23.98 - -1.90 - 30 Pass
VHT40| MCSO0| 1 54 | 5270 | 16.40 - 23.98 - -1.90 - 30 Pass
VHT40| MCSO0| 1 62 | 5310 [ 16.40 - 23.98 - -1.90 - 30 Pass
VHT80| MCSO0| 1 58 | 5290 | 15.40 - 23.98 - -1.90 - 30 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR412509E

U-NII-2A single antenna
Duty Average ' Average
Data Freq. Factor Eower Density PSD DGf Pass
Mod. Rate Nrx| CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 1 52 | 5260 | 0.43 - 4.91 - 11.00 - -1.90 - Pass

11a |6Mbps| 1 60 | 5300 | 0.43 - 5.31 - 11.00 - -1.90 - Pass

11a |6Mbps| 1 64 | 5320 | 043 - 5.12 - 11.00 - -1.90 - Pass

HT20 | MCSO| 1 52 | 5260 | 0.46 - 4.68 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 60 | 5300 | 0.46 - 4.62 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 64 | 5320 | 0.46 - 4.84 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 54 | 5270 | 0.45 - 1.07 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 62 | 5310 | 0.45 - 1.09 - i 11.00 - -1.90 - i Pass
VHT20| MCSO | 1 52 | 5260 | 0.46 - 4.77 - 11.00 - -1.90 - Pass
VHT20| MCSO | 1 60 | 5300 | 0.46 - 4.85 - 11.00 - -1.90 - Pass
VHT20| MCSO | 1 64 | 5320 | 0.46 - 4.86 - 11.00 - -1.90 - Pass
VHT40| MCSO | 1 54 | 5270 | 0.48 - 1.80 - 11.00 - -1.90 - Pass
VHT40| MCSO | 1 62 | 5310 | 0.48 - 1.45 - 11.00 - -1.90 - Pass
VHT80| MCSO | 1 58 | 5290 | 0.44 - -2.62 - 11.00 - -1.90 - Pass
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Report Number : FR412509E

TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Frea Bandwidth Bandwidth Bandwic_ith_ Bandwi_dth Bandwic_ith_ for Straddle
Mod. Rate Ntx| CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 Ant 2
11a |6Mbps| 1 | 100 | 5500 | 17.63 - 29.28 - 23.46 - 29.46 - 23.98 -
11a [6Mbps| 1 | 116 | 5580 | 17.88 - 30.72 - 23.52 - 29.52 - 23.98 -
11a |6Mbps| 1 | 140 | 5700 | 17.23 - 21.92 - 23.36 - 29.36 - 23.98 -
HT20 | MCSO| 1 | 100 | 5500 | 18.73 - 35.68 - 23.73 - 29.73 - 23.98 -
HT20 |[MCSO| 1| 116 | 5580 | 18.58 - 35.28 - 23.69 - 29.69 - 23.98 -
HT20 | MCSO| 1 | 140 | 5700 | 18.28 - 22.24 - 23.62 - 29.62 - 23.98 -
HT40 |[MCSO| 1 | 102 | 5510 | 37.26 - 74.40 - 23.98 - 30.00 - 23.98 -
HT40 | MCSO| 1 | 110 | 5550 | 37.16 - 72.96 - 23.98 - 30.00 - 23.98 -
HT40 |[MCSO| 1 | 134 | 5670 | 37.36 - 76.32 - 23.98 - 30.00 - 23.98 -
VHT20[ MCSO| 1 | 100 | 5500 | 19.73 - 41.92 - 23.95 - 29.95 - 23.98 -
VHT20[ MCSO| 1 | 116 | 5580 | 18.58 - 37.68 - 23.69 - 29.69 - 23.98 -
VHT20[ MCSO| 1 | 140 | 5700 | 18.28 - 22.24 - 23.62 - 29.62 - 23.98 -
VHT40[ MCSO| 1 | 102 | 5510 | 37.36 - 77.28 - 23.98 - 30.00 - 23.98 -
VHT40[ MCSO| 1 | 110 | 5550 | 37.06 - 69.92 - 23.98 - 30.00 - 23.98 -
VHT40[ MCSO| 1 | 134 | 5670 | 37.26 - 76.00 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO| 1 | 106 | 5530 | 75.76 - 101.12 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO| 1 | 122 | 5610 | 75.76 - 82.88 - 23.98 - 30.00 - 23.98 -
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data o Bandwidth Bandwidth BandwiFith. Bandwi.dth Bandwisith. for Straddle
Mod. Rate Nmx| CH. (MH2) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 Ant 2
11a |6Mbps| 1 | 144 | 5720 | 13.69 - 16.20 - 22.36 - 28.36 - 23.10 - 3.25 -
HT20 | MCSO| 1 | 144 | 5720 | 14.29 - 17.24 - 22.55 - 28.55 - 23.37 - 3.85 -
HT40 |MCSO| 1 | 142 | 5710 | 33.58 - 47.80 - 23.98 - 30.00 - 23.98 - 3.27 -
VHT20[ MCSO| 1 | 144 | 5720 | 14.29 - 19.16 - 22.55 - 28.55 - 23.82 - 3.85 -
VHT40[ MCSO| 1 | 142 | 5710 | 33.48 - 38.84 - 23.98 - 30.00 - 23.98 - 3.27 -
VHT80[ MCSO| 1 | 138 | 5690 | 72.88 - 76.28 - 23.98 - 30.00 - 23.98 - 3.08 -

Al-8 of 19



TEST RESULTS DATA

Average Power Table

Report Number : FR412509E

FCC U-NII-2C single antenna
Average FCC EIRP
Data By Conducted Conduc?ec_i DQ Power .
Mod. Nrx| CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1| 100 | 5500 |17.40 - 23.98 - -1.90 - 30 Pass
11a [6Mbps| 1| 116 | 5580 | 17.30 - 23.98 - -1.90 - 30 Pass
11a [6Mbps| 1| 140 | 5700 |17.30 - 23.98 - -1.90 - 30 Pass
HT20 [ MCSO| 1| 100 | 5500 |17.40 - 23.98 - -1.90 - 30 Pass
HT20 [ MCSO| 1| 116 | 5580 |17.40 - 23.98 - -1.90 - 30 Pass
HT20 [ MCSO| 1| 140 | 5700 |17.10 - 23.98 - -1.90 - 30 Pass
HT40 [ MCSO| 1| 102 | 5510 | 16.40 - 23.98 - -1.90 - 30 Pass
HT40 [ MCSO| 1| 110 | 5550 | 16.40 - 23.98 - -1.90 - 30 Pass
HT40 [MCSO| 1| 134 | 5670 | 16.40 - - 23.98 - -1.90 - 30 Pass
VHT20| MCS0| 1| 100 | 5500 | 17.40 - 23.98 - -1.90 - 30 Pass
VHT20| MCS0| 1| 116 | 5580 | 17.40 - 23.98 - -1.90 - 30 Pass
VHT20| MCS0| 1| 140 | 5700 | 17.10 - 23.98 - -1.90 - 30 Pass
VHT40| MCS0| 1| 102 | 5510 | 16.40 - 23.98 - -1.90 - 30 Pass
VHT40| MCS0| 1| 110 | 5550 | 16.40 - 23.98 - -1.90 - 30 Pass
VHT40| MCS0| 1| 134 | 5670 | 16.30 - 23.98 - -1.90 - 30 Pass
VHT80| MCS0| 1| 106 | 5530 | 15.10 - 23.98 - -1.90 - 30 Pass
VHT80| MCS0| 1| 122 | 5610 | 15.40 - 23.98 - -1.90 - 30 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Data By Conducted Conduc?ec_i DG_ Power .
Mod. Ntx{ CH. Power Power Limit (dBi) e Pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1| 144 | 5720 | 17.40 - 23.10 - -1.90 - 30 Pass
HT20 [MCSO| 1 | 144 | 5720 | 17.40 - 23.37 - -1.90 - 30 Pass
HT40 [ MCSO| 1 | 142 | 5710 | 16.40 - 23.98 - -1.90 - 30 Pass
VHT20| MCS0| 1 | 144 | 5720 | 17.40 - i 23.82 - -1.90 - 30 Pass
VHT40| MCS0| 1| 142 | 5710 | 16.40 - 23.98 - -1.90 - 30 Pass
VHT80| MCS0| 1| 138 | 5690 | 15.10 - 23.98 - -1.90 - 30 Pass
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Report Number : FR412509E

TEST RESULTS DATA
Power Spectral Density
U-NII-2C single antenna

Duty Average _ Average
Data Freq. Factor I?ower Density PSD DGf Pass
Mod. Rate Nrx| CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 [ Ant2 | Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 0.43 - 5.09 - 11.00 - -1.90 - Pass
11a |6Mbps| 1| 116 | 5580 | 0.43 - 4.64 - 11.00 - -1.90 - Pass
11a |6Mbps| 1| 140 | 5700 | 0.43 - 4.97 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 | 100 | 5500 | 0.46 - 4.90 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 | 116 | 5580 | 0.46 - 4.46 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 | 140 | 5700 | 0.46 - 4.34 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 | 102 | 5510 | 0.45 - 1.32 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 | 110 | 5550 | 0.45 - 1.33 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 | 134 | 5670 | 0.45 - 1.47 - - 11.00 - -1.90 - Pass
VHT20| MCSO| 1 | 100 | 5500 | 0.46 - 5.04 - 11.00 - -1.90 - Pass
VHT20| MCSO| 1| 116 | 5580 | 0.46 - 4.68 - 11.00 - -1.90 - Pass
VHT20| MCSO| 1 | 140 | 5700 | 0.46 - 4.51 - 11.00 - -1.90 - Pass
VHT40| MCSO| 1 | 102 | 5510 | 0.48 - 1.42 - 11.00 - -1.90 - Pass
VHT40| MCSO| 1| 110 | 5550 | 0.48 - 1.45 - 11.00 - -1.90 - Pass
VHT40| MCSO| 1| 134 | 5670 | 0.48 - 1.69 - 11.00 - -1.90 - Pass
VHT80| MCSO| 1| 106 | 5530 | 0.44 - -2.83 - 11.00 - -1.90 - Pass
VHT80| MCSO| 1| 122 | 5610 | 0.44 - -2.68 - 11.00 - -1.90 - Pass
U-NII-2C straddle channel single antenna

Average Average
Data Freq. Fzzgr POW?I’ PSD DG. Pass
Mod. Rate Nrx| CH. (MHz) (dB) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant1 [ Ant2 | Ant1 | Ant2 | SUM | Ant1 [ Ant2 | Ant1 | Ant2

11a |6Mbps| 1| 144 | 5720 | 0.43 - 4.96 - 11.00 - -1.90 - Pass
HT20 | MCSO| 1 | 144 | 5720 | 0.46 - 4.71 - 11.00 - -1.90 - Pass
HT40 | MCSO| 1 | 142 | 5710 | 0.45 - 1.74 - 11.00 - -1.90 - Pass
VHT20| MCSO| 1 | 144 | 5720 | 0.46 - 4.95 - i 11.00 - -1.90 - Pass
VHT40| MCSO| 1 | 142 | 5710 | 0.48 - 1.89 - 11.00 - -1.90 - Pass
VHT80| MCSO| 1| 138 | 5690 | 0.44 - -2.55 - 11.00 - -1.90 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR412509E

U-NII-1 single antenna

99% 26 dB IC 99.% IC 99.%
Data Freq. | RY | Bandwidth | Bandwidth | Candwidth | Bandwidth
Mod. Rate N CH. (MHz) Config (MHz) (MHz) Power Limit EIRP Limit Note
. (dBm) (dBm)
Ant1 [Ant2 | Ant1 [ Ant2 | Ant 1 | Ant2 [ Ant1 | Ant2
HE20 [MCS0| 1| 36 | 5180 | Full | 19.18 - 21.92 - - 22.83 -
HE20 [MCSO| 1| 44 | 5220 | Full | 19.38 - 25.60 - - 22.87 -
HE20 [MCSO| 1 | 48 | 5240 | Full | 19.38 - 28.88 - - 22.87 -
HE40 [MCS0| 1| 38 | 5190 | Full | 37.86 - 41.92 - - 23.01 - i
HE40 |[MCSO0| 1 | 46 | 5230 | Full | 37.96 - 58.40 - - 23.01 -
HE80 [MCS0| 1| 42 | 5210 | Full | 77.08 - 81.92 - - 23.01 -
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TEST RESULTS DATA
Average Power Table

Report Number : FR412509E

FCC U-NII-1 single antenna
Average FCC
RU Conducted Conducted DG

Data Freq. . o . .

Mod. Rate Ntx| CH. (MH2) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 [ Ant2

HE20 | MCSO| 1 36 | 5180 | Full |17.10 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 | 26/0 | 7.50 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 | 52/37 | 9.80 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 [106/53| 13.30 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 44 | 5220 | Full [17.30 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 44 | 5220 | 26/4 | 9.40 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 44 | 5220 | 52/38 [ 11.10 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 44 | 5220 (106/53( 14.00 - - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 48 | 5240 | Full [17.30 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 48 | 5240 | 26/8 | 8.20 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 48 | 5240 | 52/40 | 10.90 - 24.00 - -1.90 - Pass
HE20 | MCSO| 1 48 | 5240 (106/54( 13.90 - 24.00 - -1.90 - Pass
HE40 | MCSO| 1 38 | 5190 | Full |14.80 - 24.00 - -1.90 - Pass
HE40 | MCSO| 1 46 | 5230 | Full [16.40 - 24.00 - -1.90 - Pass
HE80 | MCSO| 1 42 | 5210 | Full [14.90 - 24.00 - -1.90 - Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR412509E

FCC U-NII-1 single antenna
B Average _ Average

Data Freq. RU. i I?ower Density PSD DGf Pass

Mod. Rate Ntx| CH. (MH2) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2

HE20 | MCSO| 1 36 | 5180 | Full | 0.59 - 4.54 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 | 26/0 | 0.25 - 4.21 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 | 52/37 | 0.27 - 4.11 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 36 | 5180 |106/53| 0.32 - 4.33 - 11.00 - -1.90 - Pass
HE20 |MCSO| 1| 44 | 5220 Full | 0.59 - 4.41 - 11.00 - -1.90 - Pass
HE20 |MCSO| 1| 44 | 5220 | 26/4 | 0.25 - 4.17 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 44 | 5220 | 52/38| 0.27 - 4.21 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 44 | 5220 [106/53| 0.32 - 3.91 - - 11.00 - -1.90 - Pass
HE20 |MCSO| 1| 48 | 5240 Full | 0.59 - 4.28 - 11.00 - -1.90 - Pass
HE20 |MCSO| 1| 48 | 5240 | 26/8 | 0.25 - 4.10 - 11.00 - -1.90 - Pass
HE20 |MCSO| 1 | 48 | 5240 | 52/40| 0.27 - 3.91 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 48 | 5240 [106/54| 0.32 - 3.88 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1 38 | 5190 | Full | 0.60 - -0.80 - 11.00 - -1.90 - Pass
HE40 |MCSO| 1| 46 | 5230 | Full | 0.60 - 1.23 - 11.00 - -1.90 - Pass
HE80 | MCSO| 1| 42 | 5210 Full | 0.52 - -3.64 - 11.00 - -1.90 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR412509E

U-NII-2A single antenna

IC 99% IC 99% FCC 26dB
RU 990/? 26 dl_3 Bandwidth Bandwidth Bandwidth
Data Freq. ) Bandwidth Bandwidth o B o

Mod. Rate Nty CH. (MH2) Config (MHz) (MHz) Power Limit | EIRP Limit | Power Limit Note

. (dBm) (dBm) (dBm)
Ant1 [Ant2 | Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 | Ant2

HE20 [MCSO0| 1 | 52 | 5260 | Full | 19.28 - 28.88 - 23.85 - [29.85 - [23.98 -
HE20 |MCSO| 1| 60 | 5300 | Full | 19.33 - 33.12 - |23.86 - [29.86 - [23.98 -
HE20 [MCSO| 1 | 64 | 5320 | Full | 19.43 - 26.16 - 23.88 - [29.88 - [23.98 -
HE40 |MCSO| 1| 54 | 5270 | Full | 38.06 - 44.96 - [23.98 - [30.00 - [23.98 -
HE40 [MCSO0| 1 | 62 | 5310 | Full | 37.96 - 42.56 - 23.98 - [30.00 - [23.98 -
HE80 | MCSO| 1| 58 | 5290 | Full | 77.20 - 82.56 - [23.98 - [30.00 - [23.98 -
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TEST RESULTS DATA
Average Power Table

Report Number : FR412509E

FCC U-NII-2A single antenna

Average FCC EIRP
Data S RU' Conducted Conductteq DQ Power .
Mod. Ntx| CH. Config Power Power Limit (dBi) e Pass/Fail

Rate (MHz) Limit

. (dBm) (dBm) (dBm)

Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 [ Ant2

HE20 | MCSO| 1 52 | 5260 | Full |17.20 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 52 | 5260 | 26/0 | 7.90 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 52 | 5260 | 52/37 | 11.00 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 52 | 5260 [106/53| 14.10 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | Full |17.20 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | 26/4 | 9.40 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 60 | 5300 | 52/38 | 11.40 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 60 | 5300 [106/53| 13.60 - - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | Full |17.40 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | 26/8 | 8.00 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 64 | 5320 | 52/40|10.70 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 64 | 5320 [106/54| 13.60 - 23.98 - -1.90 - 30 Pass
HE40 | MCSO| 1 54 | 5270 | Full |16.40 - 23.98 - -1.90 - 30 Pass
HE40 | MCSO| 1 62 | 5310 | Full |15.90 - 23.98 - -1.90 - 30 Pass
HE80 | MCSO| 1 58 | 5290 | Full |15.50 - 23.98 - -1.90 - 30 Pass
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TEST RESULTS DATA

Report Number : FR412509E

Power Spectral Density

U-NII-2A single antenna
B Average _ Average

Data Freq. RU. i I?ower Density PSD DGf Pass

Mod. Rate Ntx| CH. (MH2) Config (dB) with Duty Factor Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant1 [ Ant2 | Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2

HE20 | MCSO| 1 52 | 5260 | Full | 0.59 - 4.51 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 52 | 5260 | 26/0 | 0.25 - 4.07 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 52 | 5260 | 52/37 | 0.27 - 4.27 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 52 | 5260 |106/53| 0.32 - 4.36 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 60 | 5300 | Full | 0.59 - 4.51 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 60 | 5300 | 26/4 | 0.25 - 4.47 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 60 | 5300 | 52/38 | 0.27 - 4.33 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 60 | 5300 [106/53| 0.32 - 3.98 - - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 64 | 5320 | Full | 0.59 - 4.51 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 64 | 5320 | 26/8 | 0.25 - 4.07 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 64 | 5320 | 52/40 | 0.27 - 4.03 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 64 | 5320 |106/54| 0.32 - 4.30 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1 54 | 5270 | Full | 0.60 - 1.23 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1 62 | 5310 | Full | 0.60 - 0.29 - 11.00 - -1.90 - Pass
HE80 | MCSO| 1 58 | 5290 | Full | 0.52 - -2.58 - 11.00 - -1.90 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR412509E

U-NII-2C single antenna

99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data Ere, RU. Bandwidth Bandwidth Bandwic.:lth. Bandwi.dth Bandwic.:lth. for Straddle
Mod. Rate Nrx| CH. (MH2) Config| InU-NII2C InU-NIl 2C | Power Limit [ EIRP Limit | Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 Ant 2
HE20 | MCSO| 1| 100 | 5500 | Full | 19.48 - 39.36 - 23.90 - 29.90 - 23.98 -
HE20 | MCSO| 1| 116 | 5580 | Full | 19.33 - 33.84 - 23.86 - 29.86 - 23.98 -
HE20 | MCSO| 1| 140 | 5700 | Full | 19.28 - 21.92 - 23.85 - 29.85 - 23.98 -
HE40 | MCSO| 1| 102 | 5510 | Full | 38.06 - 41.76 - 23.98 - 30.00 - 23.98 -
HE40 | MCSO| 1| 110 | 5550 | Full | 38.06 - 52.64 - 23.98 - 30.00 - 23.98 -
HE40 | MCSO| 1| 134 | 5670 | Full | 37.96 - 42.56 - 23.98 - 30.00 - 23.98 -
HE80 | MCSO| 1| 106 | 5530 | Full | 77.20 - 82.88 - 23.98 - 30.00 - 23.98 -
HE80 | MCSO| 1| 122 | 5610 | Full | 77.08 - 82.24 - 23.98 - 30.00 - 23.98 -
U-NII-2C straddle channel single antenna
99% 26 dB IC 99% IC 99% FCC 26dB | 6 dB Bandwidth
Data iz, RU. Bandwidth Bandwidth Bandwi(_ith Bandwi.dth Bandwigith_ for Straddle
Mod. Rate Nmx{ CH. (MHz) Config| In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
. (MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 Ant 2
HE20 | MCSO| 1| 144 | 5720 | Full | 14.64 - 15.96 - 22.66 - 28.66 - 23.03 - 4.55 -
HE40 | MCSO| 1| 142 | 5710 | Full | 33.98 - 35.48 - 23.98 - 30.00 - 23.98 - 3.99 -
HE80 | MCSO| 1| 138 | 5690 | Full | 73.48 - 75.96 - 23.98 - 30.00 - 23.98 - 4.04 -
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Report Number : FR412509E

TEST RESULTS DATA

Average Power Table

FCC U-NII-2C single antenna
Average FCC EIRP
Data S RU' Conducted Conductteq DQ Power .
Mod. Ntx| CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 [ Ant2
HE20 | MCSO| 1| 100 | 5500 | Full |17.40 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1| 100 | 5500 | 26/0 | 8.30 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO0| 1| 100 | 5500 | 52/37 | 11.60 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1| 100 | 5500 |106/53| 14.10 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO0| 1| 116 | 5580 | Full |17.40 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1| 116 | 5580 | 26/4 | 9.10 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO0| 1| 116 | 5580 | 52/38 |10.80 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO0| 1| 116 | 5580 |106/53| 14.10 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1| 140 | 5700 | Full |15.90 - - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1| 140 | 5700 | 26/8 | 6.60 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 | 140 | 5700 | 52/40 | 9.30 - 23.98 - -1.90 - 30 Pass
HE20 | MCSO| 1 | 140 | 5700 |106/54|12.10 - 23.98 - -1.90 - 30 Pass
HE40 | MCSO| 1| 102 | 5510 | Full |16.30 - 23.98 - -1.90 - 30 Pass
HE40 | MCSO| 1| 110 | 5550 | Full |16.40 - 23.98 - -1.90 - 30 Pass
HE40 | MCSO| 1| 134 | 5670 | Full |16.20 - 23.98 - -1.90 - 30 Pass
HE80 | MCSO| 1| 106 | 5530 | Full |15.30 - 23.98 - -1.90 - 30 Pass
HE80 | MCSO| 1| 122 | 5610 | Full |15.40 - 23.98 - -1.90 - 30 Pass
FCC U-NII-2C straddle channel single antenna
Average FCC EIRP
Data S RU' Conducted Conductteq DQ Power .
Mod. Ntx CH. Config Power Power Limit (dBi) e Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1| 144 | 5720 | Full |17.10 - 23.03 - -1.90 - 30 Pass
HE20 | MCSO| 1 | 144 | 5720 | 26/8 | 8.10 - 23.03 - -1.90 - 30 Pass
HE20 | MCSO| 1 | 144 | 5720 | 52/40 | 10.90 - 23.03 - -1.90 - 30 Pass
HE20 | MCSO| 1 | 144 | 5720 |106/54| 13.60 - ) 23.03 - -1.90 - 30 Pass
HE40 | MCSO| 1| 142 | 5710 | Full |16.40 - 23.98 - -1.90 - 30 Pass
HE80 | MCSO| 1| 138 | 5690 | Full |15.10 - 23.98 - -1.90 - 30 Pass
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TEST RESULTS DATA

Report Number : FR412509E

Power Spectral Density

U-NII-2C single antenna

B Average _ Average
Data i RU. Factor I?ower Density PSD DQ Pass
Mod. Rate Ntx| CH. (MH2) Config (dB) with Duty Factor Limit (dBi) IFail

. (dBm/MHz) (dBm/MHz)

Ant1 [ Ant2 | Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2
HE20 | MCSO| 1 | 100 | 5500 [ Full | 0.59 - 4.94 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 100 | 5500 [ 26/0 | 0.25 - 4.54 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 100 | 5500 | 52/37 | 0.27 - 4.78 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 100 | 5500 [106/53| 0.32 - 4.51 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 116 | 5580 [ Full | 0.59 - 4.23 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1| 116 | 5580 | 26/4 | 0.25 - 3.87 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 116 | 5580 | 52/38 | 0.27 - 4.07 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 116 | 5580 [106/53| 0.32 - 4.17 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 140 | 5700 [ Full | 0.59 - 3.40 - - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 140 | 5700 | 26/8 | 0.25 - 3.22 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 140 | 5700 | 52/40| 0.27 - 3.17 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 140 | 5700 [106/54| 0.32 - 3.04 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1 | 102 | 5510 [ Full | 0.60 - 0.63 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1| 110 | 5550 [ Full | 0.60 - 1.07 - 11.00 - -1.90 - Pass
HE40 | MCSO| 1 | 134 | 5670 [ Full | 0.60 - 1.29 - 11.00 - -1.90 - Pass
HE80 | MCSO| 1 | 106 | 5530 [ Full | 0.52 - -2.95 - 11.00 - -1.90 - Pass
HE80 | MCSO| 1 | 122 | 5610 [ Full | 0.52 - -2.97 - 11.00 - -1.90 - Pass
U-NII-2C straddle channel single antenna

Average Average
Data Freq. RU_ Fzzgr POW‘.Br PSD DG.‘ Pass
Mod. Rate Nrx| CH. (MH2) Config (dB) Density Limit (dBi) IFail

. (dBm/MHz) (dBm/MHz)

Ant1 [ Ant2 | Ant1 [ Ant2 | SUM [ Ant1 | Ant2 | Ant1 | Ant2

HE20 | MCSO| 1 | 144 | 5720 | Full | 0.59 - 3.97 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 144 | 5720 | 26/8 | 0.25 - 3.88 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 144 | 5720 | 52/40| 0.27 - 3.94 - 11.00 - -1.90 - Pass
HE20 | MCSO| 1 | 144 | 5720 [106/54| 0.32 - 3.75 - ) 11.00 - -1.90 - Pass
HE40 | MCSO| 1 | 142 | 5710 [ Full | 0.60 - 0.34 - 11.00 - -1.90 - Pass
HE80 | MCSO| 1| 138 | 5690 [ Full | 0.52 - -3.86 - 11.00 - -1.90 - Pass

Al-19 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Test Result of 26dB & 99% Occupied Bandwidth

<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 26.60 0B @ RBW 300 kHz Ref Level 30.00 dBm  Offset 26.60 0B @ RBW 300 kHz
o Att 20 dB SWT 1ms @ VBW 1MHz _Mode Sweep o Att 20 dB SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 20.13 dBm)| M1[1] 6.17 dBm)|
P, 5.1692800 GHz . 5.1779020 GHz
20 D2(1] 0.13 dB 20 Occ Bw 17.182817183 MHz
21.6000 MHz
10 di 10 d 4
D1 5343 d e e s i) S g
ode ) 0dB . =
f \ H? Y
-10 d 2 ‘\ -lod !
M / N
-20 de
20 dom D2 -20.051 dBrm f | - "
i 3 TN
o e TR
i A P, -3 W—%WM‘M' L4 M, %‘«.'WM—
30 d I *‘rﬁj"‘ A -m% o AT i s
o el P sttt oot a0 dom
-40 dBm
50 o
-50 de
60 de
60 dBr
CF 5.18 GHz 1001 pts Span 50.0 MHz
CF 5.18 GHz 1001 pts Span 80.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5,177902 GHz 6.17 dBm
ML 1 5.16928 GHz -20.13 dBm L 1 5.1713586 GHz -4.19 dBm Occ Bw 17.182817183 MHz
D2 M1 1 21.6 MHz -0.13 d@ T2 1 5.1385415 GHz -4.14 dBm
L { ] [TERRE] L { ] QiR e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11n HT20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum ko Spectrum ko
Ref Level 30,00 dBm  Offset 26.60 db & RBW 300 kHz Ref Level 30,00 dBm  Offset 26.60 db & RBW 300 kHz
fo Att 20 dB SWT 1ms @ VBW 1MHz Mode Sweep |= Att 20dB  SWT ims & VBW 1MHz Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 25.26 dBm)| M1[1] 6.13 dBm)|
P 5.1659200 GHz| . 5.1832970 GHz|
20 D2[1] 3.85 db| =0 Occ Bw 18.281718282 MHz
28.8000 MHz
10 10 d -
; R AT e, ﬂvaM’w\r«thuk,‘_.\
0db f \ 0B L
J ; i \
] B /
10 df . 1 -10
!
l[ 204 Y |
0 o 2 -20.478 BTl ) U{M
1Pl Ul . T Mg f
i il 1, 30 L AW e
S oy L A UL Eﬂﬁm v g e
" Taffiar § ' v i
ot Frapoh b A ] -40 dBm
-4 dBm
50 o
-50 de
-60 df
60 dB
CF 5.18 GHz 1001 pts Spon 50.0 MHz
CF 5.18 GHz 1001 pts Spon 80.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5,183297 GHz 6.13 dBm
ML 1 5.16592 GHz -25.26 dBm 1 1 5.1708591 GHz -2.42 dBm Occ Bw 18.281718282 MHz
p2| M1 1 28.8 MHz -3.85 d@ T2 1 5.1891406 GHz -3.91 dBm
L ) CRRRAED e L ) CRRRAED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11n HT40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
RefLevel 30,00 dém  Offset 27.41 0B @ RBW L MHz RefLevel 30,00 dém  Offset 27.41 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Swesp o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk View [@15a View
M1[1] 19.86 dBm)| M1[1] 7.10 dBm)|
P, 5.169520 GHz| . 5.1838100 GHz
20 D2(1] 0.25dB 20 Occ Bw 36.963036963 MHz|
43.680 MHz 21
10 10 d =
D1 6.620 dom ] B E— e B Kt Pt
0db Hf i 0db S \1
|
10 o i | -10d
dBrr ¥ 2 20 d —
5 2 -19.380 dBy Tt
/ I T [
e mr A Ml
o el st Mt k| W L
-40 dBm
-40 dBm
50 o
50 df
60 de
60 dBim
CF 5.19 GHz 1001 pts Span 100.0 MHz
CF 5.19 GHz 1001 pts Span 160.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | ML 1 5.18381 GHz 7.10 dBm
ML 1 5.16952 GHz -19.86 dBm L 1 5.1715185 GHz 0.03 dBm Occ Bw 36.963036963 MHz
D2 M1 1 43,68 MHz 0.25 d@ T2 1 52084815 GHz -0.21 dBm
- — -
L JL J CRRRIED e L I J CRRRIED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum ko Spectrum ko
Ref Level 30,00 dBm  Offset 26.60 db & RBW 300 kHz Ref Level 30,00 dBm  Offset 26.60 db & RBW 300 kHz
o Att 20 6B SWT 1ms @ VBW _1MHz Mode Sweep o Att 20d8  SWT i1ms @ VBW 1MHz Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 20.71 dBm)| M1[1] 5.85 dBm)|
P 5.1691200 GHz| . 5.1814490 GHz|
20 D2[1] 0.42 dB| =0 Occ Bw 18.331668332 MHz
21.9200 MHz
10 d 10d "
D1 5861 dBI T T JRRR ST RPN % ST PPN
0db { T 0dB - e
d / 11 -0 d f 4
-10 T h
| L a ‘ \
a6-dBm———032 -20.139 dBrr -- ¢ h N{LJ" T o
e Wy e pulffin Nasdyally
204 el ""‘““u'a.. Weitory sy
/ h pelal
PP BT L L TETY 40 dom
-4 dBm
50 o
-50 de
-60 df
60 dB
CF 5.18 GHz 1001 pts Spon 50.0 MHz
CF 5.18 GHz 1001 pts Spon 80.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5,181449 GHz 5.85 dbm
ML 1 5.16912 GHz -20.71 dBm 1 1 5.1708092 GHz -3.23 dBm Occ Bw 18.331668332 MHz
p2| M1 1 21,92 MHz -0.42 di T2 1 5.1891406 GHz -3.21 dBm
- — - e
L L J QR wa L I J QR wa

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868

FAX . 886-3-327-0855

Page Number
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<802.11ac VHT40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
RefLevel 30,00 dém  Offset 27.41 0B @ RBW L MHz RefLevel 30,00 dém  Offset 27.41 0B @ RBW L MHz
o Att 20 dB SWT 1ms @ VBW 3MHz _Mode Swesp o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 19.27 dBm)| M1[1] 7.78 dBm)|
5.169360 GHz| 5.1863000 GHz
20 d D2(1] 5.84 dB 20 Occ Bw 36.863136863 MHz|
42.560 MHz 1
10 dam JR— 10 d - —
N e e Tty | et At e
J | od ¥ "
0 dB " t | 1
1
10 di | | -10 df 1
2 -17.423 dbm ;.ﬁ ‘dll. 20 di ] hn
o J i i Al
" el iU AN o s,
RO DR P LLTE Y | | fomid i bt s
-40 dBm
-40 o
50 o
50 df
60 de
60 df
CF 5.19 GHz 1001 pts Span 100.0 MHz
CF 5.19 GHz 1001 pts Span 160.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5.1863 GHz 7.78 dBm
ML 1 5.16936 GHz -19.27 dBm L 1 5.1716184 GHz 1.98 dbm Occ Bw 36.863136863 MHz
D2 M1 1 42,56 MHz -5.84 dB T2 1 52084815 GHz -0.26 dBm
- — - —
J QD we J CRRRIED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT80>

26dB Bandwidth

99% Occupied Bandwidth

Ref Level 30.00 d&m

=

Offset 27.08 dBb & RBW 1 WMHz
jo Att

Spectrum

=

RefLevel 30,00 dBm  Offset 27.08 OB & RBW L MHz
20 dB SWT 1ms @ VBW 3 MHz  Mode Sweep |= Att 20dB  SWT 1ms & VBW 3MHz Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 22.75 dBm)| M1[1] 2.54 dBm)|
P 5.169360 GHz| . 5.204850 GHz|
20 D2[1] 0.47 dB| =0 Occ Bw 75.884115884 MHz
81.920 MHz
10 d 10d .
D1 3.480 dam T1 L Y S - T2
0B ; - S od 71 Y\
| | !
i /
10 df | | -10 J’ I‘
f
20 di Y, J 20 d ]
2 22 520 0b F ! S \
"
y S - (T .
-40 dBm
40 o
50 o
50 df
-60 df
60 df
CF 5.21 GHz 1001 pts Span 120.0 MHz
CF 5.21 GHz 1001 pts Span 320.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5.20485 GHz 2.54 dbm
ML 1 5.16936 GHz -22.75 dBm 1 1 5172118 GHz -1.78 dBm Occ Bw 75.884115884 MHz
p2| M1 1 81,92 MHz -0.47 di T2 1 5,248002 GHz -2.79 dBm
— — - —
J CRRRAED e J [ EERREERC ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11ax HE20>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 26.60 0B @ RBW 300 kHz Ref Level 30.00 dBm  Offset 26.60 0B @ RBW 300 kHz
o Att 20 dB SWT 1ms @ VBW 1MHz _Mode Swesp o att 208 SWT 1ms @ VBW 1MHz _Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 20.19 dBm)| M1[1] 6.89 dBm)|
P, 5.1691200 GHz . 5.1820480 GHz
20 D2(1] 0.00 dB 20 Occ Bw 19.180819181 MHz
21.9200 MHz N
10d 10 df L
D1 7.135 dim s | APt T fin, ottt by o Mg b
0db Jr i 0db ! f
10 df I ] -10 df f
) |
2 -18.865 dBi ] -20 db ll'[ "
rdem=— 0
: v b
il b . it b e T
a0 d Lmﬁw ot Wl gl e Bl TN it ! 4 Wbl -
o -
st AN byt 40 dBm
-40 dBm
50 o
-50 de
60 de
60 dBr
CF 5.18 GHz 1001 pts Span 50.0 MHz
CF 5.18 GHz 1001 pts Span 80.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5, 182048 GHz 6.89 dBm
ML 1 5.16912 GHz -20.19 dBm L 1 5.1704096 GHz 0.70 dBm Occ Bw 15.180815181 MHz
D2 M1 1 21,92 MHz 0.00 d@ T2 1 5.1395004 GHz 0.49 dBm
- — - —
L JL J QD we L J J [ CERREEEC ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ax HE40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum ko Spectrum ko
RefLevel 30,00 dBm  Offset 27.41 OB & RBW L MHz RefLevel 30,00 dBm  Offset 27.41 OB & RBW L MHz
o Att 20 6B SWT 1ms @ VBW 3WMHz _Mode Sweep o Att 20d8  SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 19.10 dBm)| M1[1] 9.46 dBm)|
5.169360 GHz| 5.1989900 GHz|
20 di D2[1] 0.56 dB| =0 Occ Bw 37.862137862 MHz|
11.020 MHz| » |
o D1 9,921 dem 10 LF TR T POV R STINTHS | R
T T J;l)w- S e T TR
0dB \ 0B i
10 d {} k‘ -10 df
D2 -16.079 den e L'y,
L tii, 20 d T y
m Mo
| i N [T —
ot boimieosd byt ol N ”"ﬂ WL T NI T comastl b Wl
-40 dBm
-40 dBm
50 o
-50 de
-60 df
60 dB
CF 5.19 GHz 1001 pts Span 100.0 MHz
CF 5.19 GHz 1001 pts Span 160.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5.10899 GHz 9.46 dbm
ML 1 5.16936 GHz -19.10 dBm T 1 5.1711186 GHz 4.90 dBm Occ Bw 37.862137862 MHz
p2| M1 1 41,92 MHz -0.56 d@ T2 1 5,208981 GHz 1.98 dbm
- — - e ——
L JL J QR wa L I J CRRRAED e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11ax HE80>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
RefLevel 30.00 dém  Offset 27.08 0B @ RBW L MHz RefLevel 30.00 dém  Offset 27.08 0B @ RBW L MHz
o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 21.39 dBm)| M1[1] 4.57 dBm
P, 5.169360 GHz| . 5.219470 GHz|
20 D2(1] 0.64 dB 20 Occ Bw 77.082917083 MHz
81.920 MHz
10 d od T
od S ittt A el o 0B okt ey, WM’A“KW’M et e
| f |
| -10 df i 4
10 df 1 \
\
] ! o ] |
. 2 -21.036 db [ ] 1
| % proabsad W, "
20 dhond L Ll -
-40 dBm
-40 o
50 o
50 df
60 de
60 df
CF 5.21 GHz 1001 pts Span 120.0 MHz
CF 5.21 GHz 1001 pts Span 320.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | ML 1 5.21647 GHz 4.57 dBm
ML 1 5.16936 GHz -21.39 dBm L 1 5.171518 GHz 0.06 dBm Occ Bw 77.082917083 MHz
D2 M1 1 £1.92 MHz -0.64 dB T2 1 5.248801 GHz -0.69 dBm
- — - —
J QD we J [ CERREEEC ]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Test Result of Power Spectral Density

<Antl1>
<802.11a>

Maximum Power Density Plot (dBm/MHz)

Spectrum

&

Offset 26.70 dB & RBW 1 MHz
SWT 20 ms & VBW 3 MHz

Ref Level 20.00 dBm
Att 20 dB
SGL Count 100/100

Mode Sweep

@ 1Rm AvgrPwr

Mi[1]

4.88 dBm
5.3012990 GHzZ

10 dBm T

e PEL_BNRL e S

™

\

\

1001 pts

Span 50.0 MHz

X-value Y-value Function

£.301299 GHz 4+.88 dBm

Function Result

|[ JI J

<802.11n HT20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<

Offset
SWT

26.90 db RBW 1 MHz
20 ms & VBW 3 MHz

Ref Level 30.00 dBm
Att 20 dBb &
SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr

Mi[1]

4.51 dBm
5.1779020 GHz

20 dBm

10 dBm

-20 dB

U

-30 g

-40 de

-50 df

-60 dBm

CF 5.18 GHz 1001 pts
—

Span 50.0 MHz

J1 J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

0 dBm

&

Offset 27.53 dB & RBW 1 MHz

Spectrum
Ref Level 20.0
Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
M1[1] 1.29 dBm
5.7157900 GHz
10 dBm
M1
0 der / =
-10 di {
-20 d
-30 de e
—— Ve Rintaa e WO
-40 d
-50 de
60 d
-70 dBm
CF 5.71 GHz 1001 pts Span 100.0 MHz
marker
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 £.71579 GHz 1.29 dBm
-

J

<802.11ac VHT20>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

Ref Level 20.00 d

Bm

Att 20
SGL Count 100/100
@ 1R AvgPwr

Offset 26.80 db

@ RBW 1 MHz
SWT

dB & 20 ms & VBW 3 MHz

Mode Sweep

10 dBm

M1[1]

+.58 dBm

L
I +

5.5015480 GHz

-70 dBm

CF 5.5 GHz

Marker

1001 pts

Span 50.0 MHz

Type | Ref | Tre |
M1 1

X-value | Y-value |

Function |

5.501548 GHz 4.58 dBm

Function Result |

L J1

Y
J

TEL : 886-3-327-0868

FAX . 886-3-327-0855
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<802.11ac VHT40>

Maximum Power Density Plot (dBm/MHz)

Spectrum

Ref Level 20.00 dBm

&

Offset 27.53 dB & RBW 1 MHz
SWT 20 ms & VBW 3 MHz

Att 20 dB &
SGL Count 100/100
@ 1Rm AvgrPwr

Mode Sweep

Mi[1]
10 dBm

1.41 dBm
5.7044100 GHZ

-70 dBm

CF 5.71 GHz

1001 pts

X-value Y-value

Function
5.70441 GHz 1.41 dBm

Function Result

Span 100.0 MHz

L JI J

<802.11ac VHT80>

| Maximum Power Density Plot (dBm/MHZz)

Spectrum

{u:u
v
Ref Level 20.00 dém  Offset 27.60 dB e RBW 1 MHz
Att 20 dB @ SWT 20ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvaPwr
M1[1] ~2.99 dBm
5.701030 GHz
10 dem
o der -
1 | _ T
/ ™,
10 d f

-70 dBm

CF 5.69 GHz

1001 pts

Span 120.0 MHz

Marker

Type | Ref | Tre | X-value | Y-value |  Function |
M1 1

5.70103 GHz -2.99 dBm

L J1 J

Date: 15.DEC.2023 23:25:10

Function Result |

J GINNENEED wa

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Spectrum

=)

Jo Att
SGL Count 100/100

Ref Level 20.00 dém
20 dB @ SWT

Offset 26.680 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Sweep

@ LRm AvgPwr

10 dBm

M1[1]
5.502

4.35 dBm
3480 GHz

0 dBm

-10 dBm

-20 dBm

L -a-tpm—|

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.5 GHz

1001 pts

Span 50.0 MHz

Marker
Type | Ref | Trc |

X-value | y-value | Function | Function Result

M1 1

5,502348 GHz 4.35 dBm

7

L

J au

Date: 15.DEC.2023

00:36:05

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHZz)

Spectrum

<

Att 20
SGL Count 100/100

Ref Level 20.00 dBm

Offset 27.58 dB & RBW 1 MHz

dB & SWT 20 ms & VBW 3 MHz Mode Sweep

@ 1R AvgPwr

10 dBm

M1[1]

5.6747000 GHz

0.69 dBm

0 der

-40 d|

-50 dB

-60 d

-70 dBm

CF 5.67 GHz

1001 pts

Span 100.0 MHz

Marker

X-value Y-value |  Function | Function Result

Type | Ref | Tre |
M1 1

5.6747 GHz 0.69 dBm

J1

Y
J

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Spectrum

[sssh
e
Ref Level 30.00 dém  Offset 26.90 dB & RBW 1 MHz
Att 20 dB @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm Avgrwr
M1[1] 3.10 dBm
5.302710 GHz
20 dBm

10 dBm

1 |

H.....” U N
-40 de
-s0 d
-60 dBm
CF 5.29 GHz 1001 pts Span 120.0 MHz
rerr T T ——
J )

TEL : 886-3-327-0868 Page Number : A2-10 of 10
FAX : 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.5~21.7C
Relative Humidity : |41.2~46.4%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

412509
Mode 1
120Vac/60Hz
Line

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

40* ‘
30+ L 4
¢
201  2a
10+
0 : —t—+—+—+—+— : ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150000 41.38 66.00 2462 | L1 OFF 19.9
0.150000 25.15 56.00 30.85 | L1 OFF 19.9
0.177450 38.64 64.60 2596 | L1 OFF 19.9
0.177450 20.82 54.60 33.78 | L1 OFF 19.9
0.201570 31.84 63.55 31.71 | L1 OFF 19.9
0.201570 17.98 53.55 35,57 | L1 OFF 19.9
0.439530 25.46 57.07 3161 | L1 OFF 19.9
0.439530 18.04 47.07 29.03 | L1 OFF 19.9
0.491640 19.43 56.14 36.71 | L1 OFF 19.9
0.491640 15.27 46.14 30.87 | L1 OFF 19.9
0.553830 20.31 56.00 35.69 | L1 OFF 19.9
0.553830 15.59 46.00 3041 | L1 OFF 19.9




EUT Information
Report NO :
Test Mode :
Test Voltage :
Phase :

412509
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

100

Level in dBuV
n
(]

CISPR22-QP LimitatMain Ports

2
30T ¢
&
20+ 2
1 4
10+
0 } } —+—+— } } —+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.150675 25.23 55.96 30.73 | N OFF 19.9
0.150675 40.98 65.96 2498 | N OFF 19.9
0.168990 20.07 55.01 3494 | N OFF 19.9
0.168990 38.60 65.01 26.41 | N OFF 19.9
0.208500 18.31 53.27 3496 | N OFF 19.9
0.208500 32.01 63.27 31.26 | N OFF 19.9
0.433500 14.16 47.19 33.03 | N OFF 19.9
0.433500 16.90 57.19 40.29 | N OFF 19.9
0.497850 15.58 46.04 30.46 | N OFF 19.9
0.497850 20.33 56.04 3571 | N OFF 19.9
0.549870 16.82 46.00 29.18 | N OFF 19.9
0.549870 23.08 56.00 3292 | N OFF 19.9




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Appendix C. Radiated Spurious Emission

Temperature : 18~25°C
Test Engineer : Leo Li and Karl Hou
Relative Humidity : 57~65%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5149.5 56.5 -17.5 74 42.71 32.6 14.4 33.21 100 203 P H
5150 48.48 -5.52 54 34.69 32.6 14.4 33.21 100 203 A H
* 5180 98.89 - - 85.13 32.6 1441 | 33.25 | 100 203 P H
* 5180 92.47 - - 78.71 32.6 1441 | 33.25 | 100 203 A H
H
802.11a
H
CH 36
5149.76 56.93 -17.07 74 43.14 32.6 14.4 33.21 | 287 224 P \%
5180MHz
5149.76 49.25 -4.75 54 35.46 32.6 14.4 33.21 | 287 224 A \%
* 5180 99.89 - - 86.13 32.6 1441 | 33.25 | 287 224 P \Y
* 5180 93.61 - - 79.85 32.6 1441 | 33.25 | 287 224 A \%
\Y
\%
5072.54 53.14 -20.86 74 39.18 32.7 14.35 | 33.09 100 193 P H
5008.32 43.54 -10.46 54 29.52 32.7 14.31 | 32.99 100 193 A H
* 5220 94.82 - - 81.01 32.6 1452 | 33.31 100 193 P H
* 5220 86.67 - - 72.86 32.6 1452 | 33.31 100 193 A H
5454 .4 52.56 -21.44 74 38.23 32.71 15.29 | 33.67 100 193 P H
802.11a
5456.92 41.61 -12.39 54 27.28 32.71 15.29 | 33.67 100 193 A H
CH 44
5133.12 53.51 -20.49 74 39.68 32.63 14.38 | 33.18 | 300 217 P \%
5220MHz
5078.26 43.48 -10.52 54 29.53 32.7 14.35 331 300 217 A \%
* 5220 94.6 - - 80.79 32.6 1452 | 33.31 | 300 217 P \%
* 5220 86.74 - - 72.93 32.6 1452 | 33.31 | 300 217 A \%
5397.84 51.24 -22.76 74 37.06 325 15.26 | 33.58 | 300 217 P \%
5458.88 41.65 -12.35 54 27.32 32.72 15.29 | 33.68 | 300 217 A \%
TEL : 886-3-327-0868 Page Number : C1 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5068.9 52.61 -21.39 74 38.64 32.7 14.35 | 33.08 | 100 194 P H
5011.44 43.43 -10.57 54 29.42 32.7 14.31 33 100 194 A H
* 5240 93.5 - - 79.64 32.6 14.6 33.34 | 100 194 P H
* 5240 86.27 - - 72.41 32.6 14.6 33.34 | 100 194 A H
5448.8 51.36 -22.64 74 37.03 32.7 15.29 | 33.66 | 100 194 P H

802.11a
5456.92 42.21 -11.79 54 27.88 32.71 15.29 | 33.67 | 100 194 A H

CH 48

5067.34 53.26 -20.74 74 39.29 32.7 14.35 | 33.08 | 200 221 P \%

5240MHz
5007.54 43.54 -10.46 54 29.52 32.7 14.31 | 32.99 | 200 221 A \%
* 5240 93.71 - - 79.85 32.6 14.6 33.34 | 200 221 P \%
* 5240 86.19 - - 72.33 32.6 14.6 33.34 | 200 221 A \%
5429.2 51.14 -22.86 74 36.87 32.62 15.28 | 33.63 | 200 221 P \Y
5454.4 42.26 -11.74 54 27.93 32.71 15.29 | 33.67 | 200 221 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10360 49.92 -18.28 68.2 34.2 37.46 16.97 | 38.71 - - P H
15540 53.7 -20.3 74 36.81 40.44 2094 | 44.49 - - P H
15540 44.23 -9.77 54 27.34 40.44 20.94 | 44.49 - - A H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 50.31 | -17.89 68.2 34.59 37.46 16.97 | 38.71 - - P |V
5180MHz
15540 53.46 -20.54 74 36.57 40.44 20.94 | 44.49 - - \%
15540 43.8 -10.2 54 26.91 40.44 20.94 | 44.49 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C3 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10440 49.92 -18.28 68.2 34.55 37.14 17.03 38.8 - - P H
15660 5472 |-19.28 74 38.02 40.34 21.02 | 44.66 - - P | H
15660 45.51 -8.49 54 28.81 40.34 21.02 | 44.66 - - A H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 49.05 |-19.15 68.2 33.68 37.14 17.03 38.8 - - P |V
5220MHz
15660 5482 |-19.18 74 38.12 40.34 21.02 | 44.66 - - \
15660 45.58 -8.42 54 28.88 40.34 21.02 | 44.66 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 50.28 -17.92 68.2 34.97 371 17.05 | 38.84 - - P H
15720 55.73 -18.27 74 38.81 40.62 21.05 | 44.75 - - P H
15720 45.71 -8.29 54 28.79 40.62 21.05 | 44.75 - - A H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 49.66 -18.54 68.2 34.35 37.1 17.05 | 38.84 - - P \%
5240MHz
15720 55.05 -18.95 74 38.13 40.62 21.05 | 44.75 - - \Y
15720 45.77 -8.23 54 28.85 40.62 21.05 | 44.75 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C5 of C100




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.46 59.05 -14.95 74 45.26 32.6 14.4 33.21 100 217 P H
5149.5 50.31 -3.69 54 36.52 32.6 14.4 33.21 100 217 A H
* 5180 99.66 - - 85.9 32.6 14.41 | 33.25 | 100 | 217 P H
* 5180 92.32 - - 78.56 32.6 14.41 | 33.25 | 100 | 217 A | H
802.11n H
HT20 H
CH 36 5150 58.24 -15.76 74 44.45 32.6 14.4 33.21 287 217 P \%
5180MHz 5150 51.81 | -2.19 54 38.02 32.6 14.4 | 3321 | 287 | 217 | A | V
* 5180 101.48 - - 87.72 32.6 14.41 33.25 287 217 P \%
* 5180 94.45 - - 80.69 32.6 14.41 33.25 287 217 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C6 of C100

FAX : 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10480 49.8 -18.4 68.2 34.49 37.1 17.05 | 38.84 - - P | H
15720 55.13 |-18.87 74 38.21 | 4062 | 21.05 | 44.75 - - P
15720 45.77 -8.23 54 28.85 | 40.62 | 21.05 | 44.75 - - A
802.11n
HT20
CH 48 10480 50.44 |-17.76 68.2 35.13 37.1 17.05 | 38.84 . . P
5240MHz 15720 54.99 |-19.01 74 38.07 40.62 | 21.05 | 44.75 - -
15720 4585 | -8.15 54 28.93 | 4062 | 21.05 | 44.75 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C7 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.76 61.81 |-12.19 74 48.02 32.6 144 33.21 | 100 | 193 P H
5149.5 51.7 -2.3 54 37.91 32.6 14.4 33.21 100 193 A H
* 5180 100.65 - - 86.89 32.6 14.41 | 3325 | 100 | 193 P H
* 5180 93.33 - - 79.57 32.6 14.41 | 3325 | 100 | 193 A | H
802.11ac H
VHT20 H
CH 36 5149.76 61.86 -12.14 74 48.07 32.6 14.4 33.21 289 220 P \%
5180MHz 5150 52.34 | -1.66 54 38.55 32.6 14.4 | 3321 | 289 | 220 | A | V
* 5180 101.72 - - 87.96 32.6 14.41 33.25 289 220 P \%
* 5180 94.05 - - 80.29 32.6 14.41 33.25 289 220 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C8 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10480 50.01 |-18.19 68.2 34.7 37.1 17.05 | 38.84 - - P | H
15720 55.19 |-18.81 74 38.27 | 40.62 | 21.05 | 44.75 - - P
15720 4576 | -8.24 54 28.84 | 4062 | 21.05 | 44.75 - - A
802.11ac
VHT20
CH 48 10480 50.1 -18.1 68.2 34.79 37.1 17.05 | 38.84 . . P
5240MHz 15720 54.66 |-19.34 74 37.74 40.62 | 21.05 | 44.75 - -
15720 4583 | -8.17 54 28.91 | 4062 | 21.05 | 44.75 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C9 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.68 61.14 -12.86 74 47.34 32.6 14.4 33.2 101 13 P H
5150 50.72 -3.28 54 36.93 32.6 14.4 33.21 101 13 A H
* 5190 94.93 - - 81.18 32.6 14.42 | 33.27 | 101 13 P H
* 5190 87.6 - - 73.85 32.6 14.42 | 33.27 | 101 13 A | H
802.11ac 5460 50.53 |-23.47 74 36.2 3272 | 1529 | 33.68 | 101 | 13 P | H
VHT40 5457.76 42.15 -11.85 54 27.82 32.72 15.29 33.68 101 13 A H
CH 38 5149.24 61.88 -12.12 74 48.09 32.6 14.4 33.21 188 216 P \%
5190MHz 5149.76 51.84 | -2.16 54 38.05 32.6 14.4 | 3321 | 188 | 216 | A | V
* 5190 96.54 - - 82.79 32.6 14.42 33.27 188 216 P \%
* 5190 88.96 - - 75.21 32.6 14.42 33.27 188 216 A \%
5406.24 50.17 -23.83 74 35.98 32.52 15.27 33.6 188 | 216 P |V
5448.24 42.26 -11.74 54 27.94 32.69 15.29 33.66 188 216 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C10 of C100

FAX : 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10460 50.63 |-17.57 68.2 35.31 37.1 17.04 | 38.82 - - P | H
15690 55.61 |-18.39 74 38.82 | 4046 | 21.03 | 447 - - P
15690 4554 | -8.46 54 28.75 | 40.46 | 21.03 | 447 - - A
802.11ac
VHT40
CH 46 10460 49.94 |-18.26 68.2 34.62 37.1 17.04 | 38.82 . . P
5230MHz 15690 54.89 |-19.11 74 38.1 40.46 | 21.03 | 44.7 - -
15690 4568 | -8.32 54 28.89 | 40.46 | 21.03 | 447 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C11 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.46 59.98 |-14.02 74 46.19 32.6 144 33.21 | 100 | 356 P H
5149.5 50.18 -3.82 54 36.39 32.6 14.4 33.21 100 356 A H
* 5210 91.43 - - 77.66 32.6 14.47 333 100 | 356 P H
* 5210 84.28 - - 70.51 32.6 14.47 333 100 | 356 A | H
802.11ac 5450.76 51.1 -22.9 74 36.78 32.7 15.29 | 33.67 | 100 | 356 P H
VHT80 5447.4 42.28 -11.72 54 27.96 32.69 15.29 | 33.66 | 100 | 356 A | H
CH 42 5127.92 60.66 -13.34 74 46.81 32.64 14.38 33.17 211 221 P \%
5210MHz 5147.42 50.1 -3.9 54 36.29 | 32.61 14.4 332 | 211 | 221 | A |V
* 5210 93.05 - - 79.28 32.6 14.47 33.3 211 221 P \%
* 5210 85.69 - - 71.92 32.6 14.47 33.3 211 221 A \%
5350.24 52.1 -21.9 74 38.05 325 15.06 33.51 211 221 P \%
5350 42.51 -11.49 54 28.46 325 15.06 33.51 211 221 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C12 of C100

FAX : 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 50.96 -17.24 68.2 355 37.22 17.02 38.78 - - P H
15630 5493 |-19.07 74 38.21 40.34 21 44.62 - - P
15630 45.53 -8.47 54 28.81 40.34 21 44.62 - - A
802.11ac
VHT80
CH 42 10420 50.12 -18.08 68.2 34.66 37.22 17.02 38.78 - - P
5210MHz 15630 55.42 | -18.58 74 38.7 40.34 21 44.62 - -
15630 45.64 -8.36 54 28.92 40.34 21 44.62 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C13 of C100

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 - 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)

5150 58.59 -15.41 74 48.8 32.6 104 33.21 100 6 P H

5149.24 48.98 -5.02 54 39.19 32.6 10.4 33.21 100 6 A H

* 5180 97.12 - - 87.38 32.6 10.39 | 33.25 100 6 P H

* 5180 88.7 - - 78.96 32.6 10.39 | 33.25 100 6 A H

802.11ax H
HE20 Full H
CH 36 5149.5 58.99 -15.01 74 49.2 32.6 10.4 33.21 273 221 P \%
5180MHz 5150 49.23 | -4.77 54 39.44 32.6 104 | 3321 | 273 | 221 | A | V
* 5180 100.16 - - 90.42 32.6 10.39 33.25 273 221 P \%

* 5180 89.23 - - 79.49 32.6 10.39 33.25 273 221 A \%

\%

\%

5042.64 48.76 -25.24 74 38.68 32.7 10.42 | 33.04 100 206 P H

5044.2 39.48 -14.52 54 29.41 32.7 10.42 33.05 100 206 A H

* 5220 89.44 - - 79.68 32.6 10.47 33.31 100 206 P H

* 5220 82.69 - - 72.93 32.6 10.47 33.31 100 206 A H

802.11ax 5458.12 47.16 -26.84 74 36.94 32.72 11.18 33.68 100 206 P H
HEZ20 Full 5458.12 38.17 -15.83 54 27.95 32.72 11.18 33.68 100 206 A H
CH 44 5105.56 48.26 -25.74 74 38.3 32.69 10.41 33.14 280 219 P Vv
5220MHz 5023.14 39.45 | -14.55 54 29.34 32.7 10.43 | 33.02 | 280 | 219 | A | V
* 5220 91.95 - - 82.19 32.6 10.47 33.31 280 219 P Vv

* 5220 83.25 - - 73.49 32.6 10.47 33.31 280 219 A \%

5370.37 46.15 -27.85 74 36.13 325 11.06 33.54 280 219 P \%

5454.61 38.16 -15.84 54 27.94 32.71 11.18 33.67 280 219 A \%

TEL : 886-3-327-0868 Page Number : C14 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5000.26 48.26 -25.74 74 38.11 32.7 10.43 32.98 100 206 P H
5010.4 39.56 |-14.44 54 29.43 32.7 10.43 33 100 | 206 A | H
* 5240 88.92 - - 79.11 32.6 10.55 33.34 100 206 P H
* 5240 82.02 - - 72.21 32.6 10.55 33.34 100 206 A H
802.11ax 5440.3 46.36 | -27.64 74 36.17 32.66 11.18 | 33.65 | 100 | 206 P H
HE20 Full 5447.86 38.15 |-15.85 54 27.94 32.69 11.18 | 33.66 | 100 | 206 A | H
CH 48 5020.8 48.28 | -25.72 74 38.16 32.7 10.43 | 33.01 | 280 | 219 P |V
5240MHz 5028.86 39.54 | -14.46 54 29.44 32.7 1042 | 3302 | 280 | 219 | A | V
* 5240 91.41 - - 81.6 32.6 10.55 | 33.34 | 280 | 219 P |V
* 5240 82.6 - - 72.79 32.6 1055 | 33.34 | 280 | 219 A |V
5447.32 47.16 -26.84 74 36.95 32.69 11.18 33.66 280 219 P \%
5454.34 37.99 -16.01 54 27.77 32.71 11.18 33.67 280 219 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C15 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 49.59 -18.61 68.2 33.87 37.46 16.97 38.71 - - P H
15540 53.27 -20.73 74 36.38 40.44 20.94 44.49 - - P H
15540 43.63 -10.37 54 26.74 40.44 20.94 44.49 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 50.49 -17.71 68.2 34.77 37.46 16.97 38.71 - - P \%
5180MHz 15540 53.64 | -20.36 74 36.75 | 40.44 | 20.94 | 44.49 - - %
15540 44 .47 -9.53 54 27.58 40.44 20.94 44.49 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C16 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 49.03 -19.17 68.2 33.66 37.14 17.03 38.8 - - P H
15660 55.19 -18.81 74 38.49 40.34 21.02 44.66 - - P H
15660 45.56 -8.44 54 28.86 40.34 21.02 44.66 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 49.77 -18.43 68.2 34.4 37.14 17.03 38.8 - - P \%
5220MHz 15660 54.06 | -19.94 74 37.36 | 40.34 | 21.02 | 44.66 - - v
15660 45.54 -8.46 54 28.84 40.34 21.02 44.66 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C17 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 49.95 -18.25 68.2 34.64 371 17.05 38.84 - - P H
15720 54.72 -19.28 74 37.8 40.62 21.05 44.75 - - P H
15720 45.76 -8.24 54 28.84 40.62 21.05 44.75 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 50.19 -18.01 68.2 34.88 37.1 17.05 | 38.84 - - P \Y
5240MHz 15720 56.16 | -17.84 74 39.24 | 4062 | 21.05 | 44.75 - - Y
15720 45.81 -8.19 54 28.89 40.62 21.05 44.75 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C18 of C100




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5136.5 63.96 -10.04 74 50.13 32.63 1439 | 33.19 | 189 | 214 P H
5137.28 51.76 -2.24 54 37.93 32.63 1439 | 33.19 | 189 | 214 A H
* 5180 107.17 - - 93.41 32.6 1441 | 3325 | 189 | 214 P H
* 5180 100 - - 86.24 32.6 1441 | 3325 | 189 | 214 A H
802.11ax
H
HE20
H
Partial 26/0
CH 36 5138.58 61.65 -12.35 74 47.83 32.62 1439 | 33.19 | 209 | 226 P \Y
H
5138.06 52.36 -1.64 54 38.54 32.62 1439 | 33.19 | 209 | 226 A |V
5180MHz
* 5180 108.14 - - 94.38 32.6 1441 | 33.25 | 209 | 226 P \Y
* 5180 101.3 - - 87.54 32.6 1441 | 3325 | 209 | 226 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C19 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 50.3 -17.9 68.2 34.58 37.46 16.97 | 38.71 - - P H
15540 54.71 -19.29 74 37.82 40.44 20.94 | 44.49 - - P H
15540 4551 -8.49 54 28.62 40.44 20.94 | 44.49 - - A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
10360 49.49 -18.71 68.2 33.77 37.46 16.97 | 38.71 - - P \%
CH 36
15540 55.55 -18.45 74 38.66 40.44 20.94 | 44.49 - - \Y
5180MHz
15540 45.65 -8.35 54 28.76 40.44 20.94 | 44.49 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C20 of C100



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 50.72 -17.48 68.2 35.41 371 17.05 | 38.84 - - P H
15720 54.77 -19.23 74 37.85 40.62 21.05 | 44.75 - - P H
15720 45.68 -8.32 54 28.76 40.62 21.05 | 44.75 - - A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
CH 48 10480 49.84 -18.36 68.2 34.53 37.1 17.05 | 38.84 - - P \%
H4
15720 54.8 -19.2 74 37.88 40.62 21.05 | 44.75 - - \Y
5240MHz
15720 46.14 -7.86 54 29.22 40.62 21.05 | 44.75 - - A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C21 of C100




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5142.22 64.99 -9.01 74 51.18 32.62 14.39 33.2 100 217 P H
5139.62 49.74 -4.26 54 35.92 32.62 14.39 33.19 100 217 A H
* 5180 107.91 - - 94.15 32.6 14.41 33.25 100 217 P H
802.11ax | * 5180 98.03 - - 8427 | 326 | 14.41 | 3325 | 100 | 217 | A | H
HE20 H
Partial H
52/37 5147.68 68.08 -5.92 74 54.28 32.6 14.4 33.2 211 225 P \%
CH 36 5141.18 52.33 | -1.67 54 3851 | 3262 | 1439 | 3319 | 211 | 225 | A | V
5180MHz | « 5180 106.6 - - 9284 | 326 | 1441 | 3325 | 211 | 225 | P | V
* 5180 99.33 - - 85.57 32.6 14.41 33.25 211 225 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C22 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5149.76 65.15 -8.85 74 51.36 32.6 14.4 33.21 100 210 P H
5148.72 51.17 -2.83 54 37.38 32.6 14.4 33.21 100 210 A H
* 5180 104.43 - - 90.67 32.6 14.41 | 33.25 100 210 P H
802.11ax | * 5180 96.6 - - 8284 | 326 | 14.41 | 3325 | 100 | 210 | A | H
HE20 H
Partial H
106/53 5149.76 66.35 -7.65 74 52.56 32.6 14.4 33.21 271 221 P \%
CH 36 5150 52.41 | -1.59 54 38.62 32.6 14.4 | 3321 | 271 | 221 | A | V
5180MHz | « 5180 104.69 - - 9093 | 326 | 14.41 | 3325 | 271 | 221 | P | V
* 5180 97.02 - - 83.26 32.6 14.41 33.25 271 221 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C23 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5149.76 59.87 -14.13 74 46.08 32.6 14.4 33.21 100 11 P H
5150 50.6 -3.4 54 36.81 32.6 14.4 33.21 100 11 A H
* 5190 98.11 - - 84.36 32.6 14.42 | 33.27 100 11 P H
* 5190 87.66 - - 73.91 32.6 14.42 | 33.27 100 11 A H
802.11ax 5452.72 50.63 -23.37 74 36.3 32.71 15.29 33.67 100 11 P H
HE40 Full 5455.69 42.3 -11.7 54 27.97 32.71 15.29 33.67 100 11 A H
CH 38 5148.46 60.07 -13.93 74 46.28 32.6 14.4 33.21 196 217 P \%
5190MHz 5150 50.85 | -3.15 54 37.06 32.6 14.4 | 3321 | 196 | 217 | A | V
* 5190 98.6 - - 84.85 32.6 14.42 33.27 196 217 P \%
* 5190 89.11 - - 75.36 32.6 14.42 33.27 196 217 A \%
5435.71 50.43 -23.57 74 36.15 32.64 15.28 33.64 196 217 P \%
5459.47 42.39 -11.61 54 28.06 32.72 15.29 33.68 196 217 A \%
5052.7 52.84 -21.16 74 38.87 32.7 14.33 | 33.06 100 217 P H
5111.86 44.05 -9.95 54 30.14 32.68 14.38 33.15 100 217 A H
* 5230 96.68 - - 82.85 32.6 14.56 33.33 100 217 P H
* 5230 89.19 - - 75.36 32.6 14.56 33.33 100 217 A H
802.11ax 5445.6 53.25 -20.75 74 38.94 32.68 15.29 | 33.66 100 217 P H
HE40 Full 5438.64 42.6 -11.4 54 28.32 32.65 15.28 33.65 100 217 A H
CH 46 5065.28 52.95 -21.05 74 38.98 32.7 14.35 | 33.08 282 219 P \Y,
5230MHz 5067.66 44.06 | -9.94 54 30.09 32.7 1435 | 33.08 | 282 | 219 | A | V
* 5230 97.8 - - 83.97 32.6 1456 | 33.33 282 219 P \Y,
* 5230 90.01 - - 76.18 32.6 14.56 33.33 282 219 A \%
5444.16 50.63 -23.37 74 36.32 32.68 15.29 33.66 282 219 P \%
5453.28 42.59 -11.41 54 28.26 32.71 15.29 33.67 282 219 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 51.08 -17.12 68.2 35.45 37.38 16.98 38.73 - - P H
15570 55.1 -18.9 74 38.26 40.4 20.97 44.53 - - P H
15570 45.58 -8.42 54 28.74 40.4 20.97 44.53 - - A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 49.18 | -19.02 68.2 33.55 37.38 16.98 | 38.73 - - P |V
5190MHz 15570 54.68 | -19.32 74 37.84 40.4 20.97 | 44.53 - - %
15570 45.64 -8.36 54 28.8 40.4 20.97 44.53 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C25 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10460 49.42 -18.78 68.2 341 371 17.04 38.82 - - P H
15690 55.23 -18.77 74 38.44 40.46 21.03 44.7 - - P H
15690 45.54 -8.46 54 28.75 40.46 21.03 44.7 - - A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 49.35 -18.85 68.2 34.03 37.1 17.04 | 38.82 - - P \Y
5230MHz 15690 54.96 | -19.04 74 38.17 | 4046 | 21.03 | 447 - - Y
15690 45.73 -8.27 54 28.94 40.46 21.03 44.7 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C26 of C100




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.64 62.44 -11.56 74 48.64 32.61 14.39 33.2 100 12 P H
5149.76 50.36 -3.64 54 36.57 32.6 14.4 33.21 100 12 A H
* 5210 93.3 - - 79.53 32.6 14.47 333 100 12 P H
* 5210 84.47 - - 70.7 32.6 14.47 33.3 100 12 A H
802.11ax 5441.24 51.36 -22.64 74 37.07 32.66 15.28 33.65 100 12 P H
HES8O0 Full 5444.88 42.26 -11.74 54 27.95 32.68 15.29 33.66 100 12 A H
CH 42 5143.52 60.93 -13.07 74 47.13 32.61 14.39 33.2 200 213 P \%
5210MHz 5150 50.95 | -3.05 54 37.16 32.6 14.4 | 3321 | 200 | 213 | A | V
* 5210 93.84 - - 80.07 32.6 14.47 33.3 200 | 213 P |V
* 5210 85.37 - - 71.6 32.6 14.47 33.3 200 213 A \%
5368.72 50.98 |-23.02 74 36.88 325 15.14 | 3354 | 200 | 213 P |V
5356.12 42.8 -11.2 54 28.73 325 15.09 33.52 200 213 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C27 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10420 49.95 |-18.25 68.2 3449 | 37.22 | 17.02 | 38.78 - - P | H
15630 54.84 |-19.16 74 38.12 | 40.34 21 44.62 - - P
15630 4558 | -8.42 54 28.86 | 40.34 21 44.62 - - A
802.11ax
HESO Full
CH 42 10420 49.36 |-18.84| 68.2 33.9 37.22 | 17.02 | 38.78 . . P
5210MHz 15630 55.1 -18.9 74 38.38 40.34 21 44.62 - -
15630 45.64 | -8.36 54 28.92 | 40.34 21 44.62 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C28 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5069.36 52 -22 74 38.04 32.7 14.35 33.09 100 193 P H

5042.5 43.46 -10.54 54 29.47 32.7 14.33 33.04 100 193 A H

* 5260 94.72 - - 80.84 32.58 14.68 33.38 100 193 P H

* 5260 85.88 - - 72 32.58 14.68 | 33.38 | 100 | 193 A H

5442.72 50.76 -23.24 74 36.46 32.67 15.28 | 33.65 | 100 | 193 P H

802.1a 5454.24 41.98 -12.02 54 27.65 32.71 15.29 33.67 100 193 A H

chs 5114.24 52.31 -21.69 74 38.41 32.67 1438 | 33.15 | 200 | 221 P \Y
5260MHz

5013.26 43.57 -10.43 54 29.56 32.7 14.31 33 200 221 A \%

* 5260 93.18 - - 79.3 32.58 14.68 | 33.38 | 200 | 221 P \Y

* 5260 86.07 - - 72.19 32.58 1468 | 33.38 | 200 | 221 A |V

5425.44 50.57 -23.43 74 36.32 32.6 15.28 33.63 200 221 P \%

5447.04 42.09 -11.91 54 27.77 32.69 15.29 | 33.66 | 200 | 221 A |V

5022.78 52.24 -21.76 74 38.23 32.7 14.32 33.01 100 204 P H

5031.62 43.63 -10.37 54 29.64 32.7 14.32 33.03 100 204 A H

* 5300 92.17 - - 78.26 325 14.85 33.44 100 204 P H

* 5300 85.6 - - 71.69 325 14.85 | 33.44 | 100 | 204 A H

5438.64 51.77 -22.23 74 37.49 32.65 15.28 33.65 100 204 P H

802.1a 5452.8 42.32 -11.68 54 27.99 32.71 15.29 33.67 100 204 A H

CHeo 5046.58 5291 -21.09 74 38.93 32.7 14.33 33.05 231 222 P \%
5300MHz

5055.42 43.74 -10.26 54 29.76 32.7 14.34 33.06 231 222 A Vv

* 5300 93.69 - - 79.78 325 14.85 33.44 231 222 P \%

* 5300 86.23 - - 72.32 325 14.85 33.44 231 222 A \%

5447.04 52.22 -21.78 74 37.9 32.69 15.29 33.66 231 222 P \%

5444.64 42.37 -11.63 54 28.06 32.68 15.29 33.66 231 222 A \%

TEL : 886-3-327-0868 Page Number : C29 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 93.75 - - 79.79 325 1493 | 33.47 100 205 P H
* 5320 86.03 - - 72.07 325 1493 | 33.47 100 205 A H
5457.12 51.16 -22.84 74 36.83 32.71 15.29 | 33.67 100 205 P H
5453.28 42.54 -11.46 54 28.21 32.71 15.29 | 33.67 100 205 A H
H

802.11a
H

CH 64
* 5320 94.09 - - 80.13 325 1493 | 33.47 | 268 205 P \%

5320MHz
* 5320 86.82 - - 72.86 325 1493 | 33.47 | 268 205 A \%
5437.76 51.24 -22.76 74 36.96 32.65 15.28 | 33.65 | 268 205 P \%
5440.96 42.37 -11.63 54 28.08 32.66 15.28 | 33.65 | 268 205 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C30 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10520 49.42 -18.78 68.2 34.04 37.18 17.08 | 38.88 - - P H
15780 55.14 -18.86 74 38.15 40.74 21.08 | 44.83 - - P H
15780 46 -8 54 29.01 40.74 21.08 | 44.83 - - A H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 49.26 |-18.94 68.2 33.88 37.18 17.08 | 38.88 - - P |V
5260MHz
15780 54.68 -19.32 74 37.69 40.74 21.08 | 44.83 - - \%
15780 45.94 -8.06 54 28.95 40.74 21.08 | 44.83 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C31 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10600 49.73 -24.27 74 34.17 37.4 17.13 | 38.97 - - P H
10600 40.99 |-13.01 54 25.43 37.4 17.13 | 38.97 - - A | H
15900 54.73 -19.27 74 38 40.6 21.14 | 45.01 - - P H
15900 45.61 -8.39 54 28.88 40.6 21.14 | 45.01 - - A H
H
H
H
H
H
H
H
i802.11a
H
CH 60
10600 50.52 -23.48 74 34.96 37.4 17.13 | 38.97 - - P \%
5300MHz
10600 41.05 -12.95 54 25.49 37.4 17.13 | 38.97 - - A \%
15900 54.43 -19.57 74 37.7 40.6 21.14 | 45.01 - - P \
15900 45.47 -8.53 54 28.74 40.6 21.14 | 45.01 - - A \
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C32 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10640 50.03 -23.97 74 34.48 37.4 17.16 | 39.01 - - P H
10640 40.27 -13.73 54 24,72 37.4 17.16 | 39.01 - - A H
15960 54.86 -19.14 74 38.17 40.6 21.18 | 45.09 - - P H
15960 45 -9 54 28.31 40.6 21.18 | 45.09 - - A H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 50.37 -23.63 74 34.82 37.4 17.16 | 39.01 - - P \%
5320MHz
10640 40.68 | -13.32 54 25.13 37.4 17.16 | 39.01 - - AV
15960 55.44 | -18.56 74 38.75 40.6 21.18 | 45.09 - - P |V
15960 45.67 -8.33 54 28.98 40.6 21.18 | 45.09 - - AV
\%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C33 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 5320 92,51 - - 78.55 325 1493 | 33.47 | 100 | 196 P H
* 5320 85.01 - - 71.05 325 14.93 33.47 100 196 A H
5357.6 51.11 -22.89 74 37.04 325 15.09 | 33,52 | 100 | 196 P H
5455.04 42.46 -11.54 54 28.13 32.71 15.29 33.67 100 196 A H
802.11n H
HT20 H
CH 64 * 5320 93.36 - - 79.4 325 14.93 33.47 289 229 P \%
5320MHz | 5320 85.63 - - 71.67 325 14.93 | 3347 | 289 | 229 | A |V
5429.28 50.45 | -23.55 74 36.18 32.62 15.28 | 33.63 | 289 | 229 P |V
5350.88 42.41 -11.59 54 28.35 325 15.07 | 33.51 | 289 | 229 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C34 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 51.32 -16.88 68.2 35.94 37.18 17.08 38.88 - - P H
15780 55.03 -18.97 74 38.04 40.74 21.08 44.83 - - P H
15780 45.96 -8.04 54 28.97 40.74 21.08 44.83 - - A H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 52 10520 50.82 -17.38 68.2 35.44 37.18 17.08 | 38.88 - - P |V
5260MHz 15780 54.38 | -19.62 74 37.39 | 40.74 | 21.08 | 44.83 - - %
15780 45.88 -8.12 54 28.89 40.74 21.08 44.83 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C35 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5320 99.17 - - 85.21 325 14.93 | 33.47 | 100 | 222 P H
5320 91.5 - - 77.54 325 14.93 33.47 100 222 A H
5438.56 51.06 |-22.94 74 36.78 32.65 15.28 | 33.65 | 100 | 222 P H
5350.72 43.43 -10.57 54 29.37 325 15.07 33.51 100 222 A H
802.11ac H
VHT20 H
CH 64 5320 101.34 - - 87.38 325 14.93 33.47 210 215 P \%
5320MHz 5320 92.85 - - 78.89 325 14.93 | 3347 | 210 | 215 | A | V
5351.84 52.53 -21.47 74 38.47 325 15.07 33.51 210 215 P \%
5350.08 43.66 |-10.34 54 29.61 325 15.06 | 33.51 | 210 | 215 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C36 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 50.15 -18.05 68.2 34.77 37.18 17.08 38.88 - - P H
15780 54.95 -19.05 74 37.96 40.74 21.08 44.83 - - P H
15780 45.85 -8.15 54 28.86 40.74 21.08 44.83 - - A H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 52 10520 49.76 | -18.44 68.2 34.38 37.18 17.08 | 38.88 - - P |V
5260MHz 15780 54.84 | -19.16 74 37.85 | 40.74 | 21.08 | 44.83 - - %
15780 46.05 -7.95 54 29.06 40.74 21.08 44.83 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C37 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5099.96 53.17 -20.83 74 39.24 32.7 1436 | 33.13 | 105 | 220 P H
5042.16 43.67 -10.33 54 29.68 32.7 14.33 33.04 105 220 A H
* 5310 94.82 - - 80.88 325 14.89 | 3345 | 105 | 220 P H
* 5310 87.46 - - 73.52 325 14.89 | 3345 | 105 | 220 A | H
802.11ac 5350.56 61.47 -12.53 74 47.42 325 15.06 3351 105 220 P H
VHT40 5350.32 50.43 -3.57 54 36.38 325 15.06 33.51 105 220 A H
CH 62 5074.12 52.94 -21.06 74 38.98 32.7 14.35 33.09 105 222 P \%
5310MHz 5046.24 43.66 |-10.34 54 29.68 32.7 1433 | 3305 | 105 | 222 | A | V
* 5310 97.2 - - 83.26 325 14.89 33.45 105 222 P \%
* 5310 89.74 - - 75.8 325 14.89 33.45 105 222 A \%
5350.8 63.48 |-10.52 74 49.42 325 15.07 | 3351 | 105 | 222 P |V
5350.32 51.71 -2.29 54 37.66 325 15.06 | 33,51 | 105 | 222 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C38 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 49.57 -18.63 68.2 34.12 37.26 17.09 38.9 - - P H
15810 54.85 -19.15 74 37.96 40.68 21.09 44.88 - - P H
15810 45.69 -8.31 54 28.8 40.68 21.09 44.88 - - A H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 54 10540 50.15 | -18.05 68.2 34.7 37.26 17.09 38.9 - - P |V
5270MHz 15810 54.38 | -19.62 74 37.49 | 4068 | 21.09 | 44.88 - - %
15810 45.78 -8.22 54 28.89 40.68 21.09 44.88 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C39 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5136 52.77 -21.23 74 38.94 32.63 1439 | 33.19 | 102 | 219 P H
5075.82 43.62 -10.38 54 29.68 32.7 14.34 331 102 219 A H
* 5290 91.67 - - 77.76 32.52 14.81 | 33.42 | 102 | 219 P H
* 5290 84.11 - - 70.2 32.52 1481 | 33.42 | 102 | 219 A | H
802.11ac 5369.76 59.17 -14.83 74 45.07 325 15.14 33.54 102 219 P H
VHT80 5352.48 50.61 -3.39 54 36.56 325 15.07 | 3352 | 102 | 219 A | H
CH 58 5053.72 53.49 -20.51 74 39.51 32.7 14.34 33.06 102 224 P \%
5290MHz 5014.62 43.61 |-10.39 54 29.6 32.7 14.31 33 102 | 224 | A | V
* 5290 93.86 - - 79.95 32.52 14.81 33.42 102 224 P \%
* 5290 86.08 - - 72.17 32.52 14.81 33.42 102 224 A \%
5361.12 63.01 |-10.99 74 48.93 325 15.11 | 33.53 | 102 | 224 P |V
5350.32 52.12 -1.88 54 38.07 325 15.06 | 3351 | 102 | 224 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C40 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10580 50.7 -17.5 68.2 35.17 | 37.36 | 17.11 | 38.94 - - P | H
15870 54.47 |-19.53 74 37.7 40.6 21.13 | 44.96 - - P
15870 4548 | -8.52 54 28.71 40.6 21.13 | 44.96 - - A
802.11ac
VHT80
CH 58 10580 49.95 |-18.25 68.2 3442 | 37.36 | 17.11 | 38.94 . . P
5290MHz 15870 54.23 | -19.77 74 37.46 40.6 21.13 | 44.96 - -
15870 45.6 -8.4 54 28.83 40.6 21.13 | 44.96 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C41 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)

5140.08 52.94 -21.06 74 39.12 32.62 14.39 | 33.19 100 222 P H

5090.1 43.58 -10.42 54 29.64 32.7 14.36 33.12 100 222 A H

* 5260 99.42 - - 85.54 32.58 14.68 | 33.38 100 222 P H

* 5260 90.98 - - 77.1 32.58 14.68 | 33.38 100 222 A H

802.11ax 5452.32 50.89 -23.11 74 36.57 32.7 15.29 33.67 100 222 P H
HE20 Full 5458.8 42.31 -11.69 54 27.98 32.72 15.29 | 33.68 100 222 A H
CH 52 5065.62 53.28 -20.72 74 39.31 32.7 14.35 33.08 217 220 P \%
5260MHz 5091.46 4353 | -10.47 54 29.59 32.7 1436 | 3312 | 217 | 220 | A | V
* 5260 99.31 - - 85.43 32.58 14.68 | 33.38 217 220 P \%

* 5260 91.89 - - 78.01 32.58 14.68 33.38 217 220 A \%

5455.92 50.42 -23.58 74 36.09 32.71 15.29 | 33.67 217 220 P \%

5438.16 42.28 -11.72 54 28 32.65 15.28 33.65 217 220 A \%

5080.58 52.65 -21.35 74 38.7 32.7 14.35 33.1 100 219 P H

5010.2 43.72 -10.28 54 29.71 32.7 14.31 33 100 219 A H

* 5300 100.4 - - 86.49 325 14.85 33.44 100 219 P H

* 5300 90.93 - - 77.01 325 14.85 33.44 100 219 A H

802.11ax 5436.72 51.13 -22.87 74 36.84 32.65 15.28 33.64 100 219 P H
HEZ20 Full 5434.08 42.33 -11.67 54 28.05 32.64 15.28 33.64 100 219 A H
CH 60 5030.26 52.44 -21.56 74 38.45 32.7 14.32 33.03 202 213 P Vv
5300MHz 5005.44 4358 |-10.42 54 29.57 32.7 143 | 3299 | 202 | 213 | A | V
* 5300 99.82 - - 85.91 325 14.85 33.44 202 213 P Vv

* 5300 92.14 - - 78.23 325 14.85 33.44 202 213 A \%

5460 51.94 -22.06 74 37.61 32.72 15.29 33.68 202 213 P \%

5458.56 42.38 -11.62 54 28.05 32.72 15.29 33.68 202 213 A \%

TEL : 886-3-327-0868 Page Number : C42 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5320 98.53 - - 84.57 325 14.93 33.47 102 219 P H
* 5320 90.63 - - 76.67 325 1493 | 33.47 | 102 | 219 A H
5350.72 54.12 -19.88 74 40.06 325 15.07 33.51 102 219 P H
5350.56 43.61 -10.39 54 29.56 325 15.06 33.51 102 219 A H
802.11ax H
HE20 Full H
CH 64 * 5320 100.39 - - 86.43 325 14.93 | 33.47 | 213 | 217 P \Y
5320MHz |« 5320 92.55 - - 78.59 32,5 14.93 | 3347 | 213 | 217 | A |V
5357.12 54.77 -19.23 74 40.7 325 15.09 33.52 213 217 P \%
5350.56 44.21 -9.79 54 30.16 325 15.06 33.51 213 217 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C43 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 49.85 -18.35 68.2 34.47 37.18 17.08 38.88 - - P H
15780 55.52 -18.48 74 38.53 40.74 21.08 44.83 - - P H
15780 45.9 -8.1 54 28.91 40.74 21.08 44.83 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 49.89 |-18.31 68.2 3451 37.18 17.08 | 38.88 - - P |V
5260MHz 15780 54.89 |-19.11 74 37.9 40.74 | 21.08 | 44.83 - - %
15780 46.07 -7.93 54 29.08 40.74 21.08 44.83 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C44 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 49.7 -24.3 74 34.14 374 17.13 38.97 - - P H
10600 40.06 -13.94 54 245 37.4 17.13 38.97 - - A H
15900 54.29 -19.71 74 37.56 40.6 21.14 45.01 - - P H
15900 45.14 -8.86 54 28.41 40.6 21.14 45.01 - - A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 49.64 -24.36 74 34.08 37.4 17.13 38.97 - - P \%
5300MHz 10600 40.19 |-13.81 54 24.63 37.4 17.13 | 38.97 - - AV
15900 53.57 -20.43 74 36.84 40.6 21.14 45.01 - - P Vv
15900 44.42 -9.58 54 27.69 40.6 21.14 45.01 - - A \Y,
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C45 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

10640 50.63 -23.37 74 35.08 374 17.16 39.01 - - P H

10640 41.18 -12.82 54 25.63 37.4 17.16 39.01 - - A H

15960 55.47 -18.53 74 38.78 40.6 21.18 45.09 - - P H

15960 46.31 -7.69 54 29.62 40.6 21.18 45.09 - - A H

H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 64 10640 49.89 -24.11 74 34.34 37.4 17.16 39.01 - - P \%

5320MHz 10640 40.47 | -13.53 54 24.92 37.4 17.16 | 39.01 - - AV

15960 53.42 -20.58 74 36.73 40.6 21.18 | 45.09 - - P \%

15960 44.07 -9.93 54 27.38 40.6 21.18 | 45.09 - - AV

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C46 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 99.34 - - 85.38 325 1493 | 33.47 | 100 | 220 P H
* 5320 92.76 - - 78.8 325 1493 | 33.47 | 100 | 220 A H
5451.04 52.5 -21.5 74 38.18 32.7 15.29 | 33.67 | 100 | 220 P H
5459.68 42.09 -11.91 54 27.76 32.72 15.29 | 33.68 | 100 | 220 A H
802.11ax
H
HE20
H
Partial 26/8
* 5320 100.27 - - 86.31 32.5 1493 | 33.47 | 209 | 218 P \Y
CH 64
* 5320 93.75 - - 79.79 325 1493 | 33.47 | 209 | 218 A |V
5320MHz
5351.84 52.6 -21.4 74 38.54 325 15.07 | 33.51 | 209 | 218 P \Y
5448.96 42.06 -11.94 54 27.73 32.7 15.29 | 33.66 | 209 | 218 A |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C47 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 49.86 -18.34 68.2 34.48 37.18 17.08 | 38.88 - - P H
15780 54.48 -19.52 74 37.49 40.74 21.08 | 44.83 - - P H
15780 46.08 -7.92 54 29.09 40.74 21.08 | 44.83 - - A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
10520 49.53 -18.67 68.2 34.15 37.18 17.08 | 38.88 - - P \
CH 52
15780 55.19 -18.81 74 38.2 40.74 21.08 | 44.83 - - \
5260MHz
15780 45.85 -8.15 54 28.86 40.74 21.08 | 44.83 - - A |V
\
\
\
\
\
\
\
\
\
TEL : 886-3-327-0868 Page Number : C48 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10640 49.39 |-2461 74 33.84 37.4 17.16 | 39.01 - - P H
10640 40.68 |-13.32 54 25.13 37.4 17.16 | 39.01 - - A | H
15960 54.88 | -19.12 74 38.19 40.6 21.18 | 45.09 - - P H
15960 45.38 -8.62 54 28.69 40.6 21.18 | 45.09 - - A | H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
10640 49.15 | -24.85 74 33.6 37.4 17.16 | 39.01 - - P |V
CH 64
10640 40.72 -13.28 54 25.17 37.4 17.16 | 39.01 - - AV
5320MHz
15960 54.87 -19.13 74 38.18 40.6 21.18 | 45.09 - - P \
15960 45.44 -8.56 54 28.75 40.6 21.18 | 45.09 - - A |V
\
\
\
\
\
\
\%
\

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C49 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5320 99.77 - - 85.81 325 14.93 | 33.47 100 219 P H
* 5320 92.44 - - 78.48 325 14.93 33.47 100 219 A H
5408.8 51.45 -22.55 74 37.24 32.54 15.27 33.6 100 219 P H
802.11ax 5456.8 42,17 | -11.83 54 27.84 | 3271 | 1529 | 3367 | 100 | 219 | A | H
HE20 H
Partial H
52/40 * 5320 100.47 - - 86.51 325 14.93 33.47 211 217 P \%
CH 64 * 5320 93.73 - - 79.77 325 14.93 | 3347 | 211 | 217 | A | V
5320MHz 5448 51.61 |-22.39 74 3729 | 3269 | 1529 | 3366 | 211 | 217 | P | V
5448.48 42.06 -11.94 54 27.74 32.69 15.29 33.66 211 217 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C50 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 5320 100.65 - - 86.69 325 14.93 | 33.47 100 218 P H
* 5320 92.46 - - 78.5 325 14.93 33.47 100 218 A H
5352.8 54.82 -19.18 74 40.77 325 15.07 33.52 100 218 P H
802.11ax 5436.96 4225 | -11.75 54 2796 | 3265 | 1528 | 3364 | 100 | 218 | A | H
HE20 H
Partial H
106/54 * 5320 102.68 - - 88.72 325 14.93 33.47 213 220 P \%
CH 64 * 5320 93.74 - - 79.78 325 14.93 | 3347 | 213 | 220 | A | V
5320MHz 5354.08 5225 | -21.75 74 3819 | 325 | 1508 | 3352 | 213 | 220 | P | V
5458.4 42.21 -11.79 54 27.88 32.72 15.29 33.68 213 220 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C51 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5083.3 52.68 -21.32 74 38.74 32.7 14.35 33.11 100 221 P H
5064.94 43.54 -10.46 54 29.57 32.7 14.35 33.08 100 221 A H
* 5270 96.64 - - 82.74 32.56 14.73 | 33.39 100 221 P H
* 5270 87.63 - - 73.73 32.56 14.73 | 33.39 100 221 A H
802.11ax 5458.08 52.42 -21.58 74 38.09 32.72 15.29 33.68 100 221 P H
HE40 Full 5458.32 42.33 -11.67 54 28 32.72 15.29 | 33.68 100 221 A H
CH 54 5046.58 53.38 -20.62 74 394 32.7 14.33 33.05 291 218 P \%
5270MHz 5048.28 43.65 |-10.35 54 29.67 32.7 1433 | 3305 | 291 | 218 | A | V
* 5270 97.84 - - 83.94 32.56 14.73 33.39 291 218 P \%
* 5270 88.82 - - 74.92 32.56 14.73 33.39 291 218 A \%
5448.48 50.71 -23.29 74 36.39 32.69 15.29 | 33.66 291 218 P \%
5435.76 42.51 -11.49 54 28.23 32.64 15.28 33.64 291 218 A \%
5033.32 52.97 -21.03 74 38.98 32.7 14.32 | 33.03 103 229 P H
5005.78 43.87 -10.13 54 29.86 32.7 14.3 32.99 103 229 A H
* 5310 95.48 - - 81.54 325 14.89 33.45 103 229 P H
* 5310 86.5 - - 72.56 325 14.89 33.45 103 229 A H
802.11ax 5352 56.9 -17.1 74 42.85 325 15.07 33.52 103 229 P H
HE40 Full 5350.08 47.73 -6.27 54 33.68 325 15.06 33.51 103 229 A H
CH 62 5136.34 52.71 -21.29 74 38.88 32.63 14.39 33.19 177 220 P Vv
5310MHz 5093.5 43.69 |-10.31 54 29.75 32.7 1436 | 33.12 | 177 | 220 | A | V
* 5310 96.64 - - 82.7 325 14.89 33.45 177 220 P Vv
* 5310 88.04 - - 74.1 325 14.89 33.45 177 220 A \%
5351.28 60.22 -13.78 74 46.16 325 15.07 33.51 177 220 P \%
5351.04 48.78 -5.22 54 34.72 325 15.07 33.51 177 220 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C52 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 49.99 -18.21 68.2 34.54 37.26 17.09 38.9 - - P H
15810 53.79 |-20.21 74 36.9 40.68 21.09 | 44.88 - - P H
15810 44.36 -9.64 54 27.47 40.68 21.09 44.88 - - A H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 4955 |-18.65 68.2 34.1 37.26 17.09 38.9 - - P |V
5270MHz 15810 53.55 | -20.45 74 36.66 | 40.68 | 21.09 | 44.88 - - %
15810 43.99 -10.01 54 27.1 40.68 21.09 44.88 - - A Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C53 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

10620 50.01 -23.99 74 34.45 374 17.15 38.99 - - P H

10620 40.77 -13.23 54 25.21 37.4 17.15 38.99 - - A H

15930 53.9 -20.1 74 37.19 40.6 21.16 45.05 - - P H

15930 44.55 -9.45 54 27.84 40.6 21.16 45.05 - - A H

H

H

H

H

H

H

802.11ax H

HE40 Full H

CH 62 10620 49.69 -24.31 74 34.13 37.4 17.15 38.99 - - P \%

5310MHz 10620 40.47 | -13.53 54 24.91 37.4 17.15 | 38.99 - - AV

15930 53.29 |-20.71 74 36.58 40.6 21.16 | 45.05 - - P \%

15930 44.13 -9.87 54 27.42 40.6 21.16 45.05 - - A \Y,

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C54 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5043.52 53.03 |-20.97 74 39.05 32.7 1433 | 33.05 | 100 | 222 P H
5037.06 43.67 -10.33 54 29.69 32.7 14.32 33.04 100 222 A H
* 5290 92.69 - - 78.78 32.52 14.81 | 33.42 | 100 | 222 P H
* 5290 83.94 - - 70.03 32.52 14.81 | 33.42 | 100 | 222 A | H
802.11ax 5358.24 59.76 -14.24 74 45.68 325 15.1 33.52 100 222 P H
HES8O0 Full 5350.8 49.31 -4.69 54 35.25 325 15.07 33.51 100 222 A H
CH 58 5100.3 53.29 -20.71 74 39.35 32.7 14.37 33.13 105 224 P \%
5290MHz 5007.82 43.69 |-10.31 54 29.67 32.7 1431 | 3299 | 105 | 224 | A | V
* 5290 94.57 - - 80.66 32.52 14.81 33.42 105 224 P \%
* 5290 85.71 - - 71.8 32.52 14.81 33.42 105 224 A \%
5356.56 61.45 -12.55 74 47.38 325 15.09 33.52 105 224 P \%
5354.4 51.02 -2.98 54 36.96 325 15.08 | 33.52 | 105 | 224 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C55 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10580 50.96 |-17.24| 68.2 3543 | 37.36 | 17.11 | 38.94 - - P | H
15870 53.87 |-20.13 74 37.1 40.6 21.13 | 44.96 - - P
15870 4454 | -9.46 54 27.77 40.6 21.13 | 44.96 - - A
802.11ax
HESO Full
CH 58 10580 49.34 | -18.86 68.2 33.81 | 37.36 | 17.11 | 38.94 . . P
5290MHz 15870 53.84 |-20.16 74 37.07 40.6 21.13 | 44.96 - -
15870 4474 | -9.26 54 27.97 40.6 21.13 | 44.96 - - A

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C56 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5456.24 51.94 -22.06 74 37.61 32.71 15.29 | 33.67 | 100 | 215 P H
5468.72 58.16 -10.04 68.2 43.82 32.74 1529 | 33.69 | 100 | 215 P H
5459.12 43.07 -10.93 54 28.74 32.72 1529 | 33.68 | 100 | 215 A H
* 5500 101.32 - - 86.96 32.8 15.3 33.74 | 100 | 215 P H
* 5500 94.18 - - 79.82 32.8 15.3 33.74 | 100 | 215 A H

802.11a
H

CH 100
5459.76 54.69 -19.31 74 40.36 32.72 1529 | 33.68 | 201 | 218 P \

5500MHz
5469.68 58.56 -9.64 68.2 44.22 32.74 1529 | 33.69 | 201 | 218 P \
5459.12 43.48 -10.52 54 29.15 32.72 1529 | 33.68 | 201 | 218 A |V
* 5500 103.26 - - 88.9 32.8 15.3 33.74 | 201 | 218 P \
* 5500 95.42 - - 81.06 32.8 15.3 33.74 | 201 | 218 AV
\
5444.56 51.37 -22.63 74 37.06 32.68 15.29 | 33.66 | 100 | 216 P H
5465.2 50.52 -17.68 68.2 36.19 32.73 15.29 | 33.69 | 100 | 216 P H
5453.68 42.4 -11.6 54 28.07 32.71 15.29 | 33.67 | 100 | 216 A H
* 5580 102.97 - - 88.38 33.06 15.32 | 33.79 | 100 | 216 P H
* 5580 95.21 - - 80.62 33.06 1532 | 33.79 | 100 | 216 A H

802.11a
5728.145 53.03 -15.17 68.2 37.91 33.81 15.19 | 33.88 | 100 | 216 P H

CH 116
5392.24 52.15 -21.85 74 37.99 325 1524 | 3358 | 261 | 216 P \

5580MHz
5459.92 50.67 -17.53 68.2 36.34 32.72 15.29 | 33.68 | 261 | 216 P \
5459.68 42.37 -11.63 54 28.04 32.72 1529 | 33.68 | 261 | 216 A |V
* 5580 102.91 - - 88.32 33.06 1532 | 33.79 | 261 | 216 P \
* 5580 95.19 - - 80.6 33.06 15.32 | 33.79 | 261 | 216 AV
5740.115 52.4 -15.8 68.2 37.25 33.86 15.17 | 33.88 | 261 | 216 P \

TEL : 886-3-327-0868 Page Number : C57 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5700 103.79 - - 88.74 33.7 15.21 | 33.86 | 100 240 P H
* 5700 95.25 - - 80.2 33.7 15.21 | 33.86 | 100 240 A H
5727.72 61.17 -7.03 68.2 46.05 33.81 15.19 | 33.88 | 100 240 P H
H
H

802.11a
H

CH 140
* 5700 105.58 - - 90.53 33.7 15.21 | 33.86 | 103 225 P \%

5700MHz
* 5700 97.95 - - 82.9 33.7 15.21 | 33.86 | 103 225 A \Y
5725.16 65.99 -2.21 68.2 50.88 33.8 15.19 | 33.88 | 103 225 P \%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C58 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11000 49.79 -24.21 74 34.09 37.7 17.39 | 39.39 - - P H
11000 40.47 -13.53 54 24.77 37.7 17.39 | 39.39 - - A H
16500 52.71 -15.49 68.2 36.16 40.6 21.7 45.75 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 49.44 -24.56 74 33.74 37.7 17.39 | 39.39 - - P \%
5500MHz
11000 40.3 -13.7 54 24.6 37.7 17.39 | 39.39 - - A \%
16500 53.44 | -14.76 68.2 36.89 40.6 21.7 45.75 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C59 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11160 49.65 -24.35 74 33.52 38.04 17.56 | 39.47 - - P H
11160 40.5 -13.5 54 24.37 38.04 17.56 | 39.47 - - A H
16740 53.38 -14.82 68.2 36.85 40.38 21.94 | 45.79 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 49.17 -24.83 74 33.04 38.04 17.56 | 39.47 - - P \%
5580MHz
11160 40.04 -13.96 54 23.91 38.04 17.56 | 39.47 - - A \%
16740 53.13 -15.07 68.2 36.6 40.38 21.94 | 45.79 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C60 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 51.27 -22.73 74 34.45 38.6 17.8 39.58 - - P H
11400 42.71 -11.29 54 25.89 38.6 17.8 39.58 - - A H
17100 53.83 -14.37 68.2 37.4 40.1 22.3 45.97 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 51.24 -22.76 74 34.42 38.6 17.8 39.58 - - P \Y
5700MHz
11400 42.89 -11.11 54 26.07 38.6 17.8 39.58 - - A \Y
17100 53.84 -14.36 68.2 37.41 40.1 22.3 45.97 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C61 of C100



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5450.48 51.45 -22.55 74 37.12 32.7 15.29 33.66 100 202 P H
5466.16 53.44 -14.76 68.2 39.11 32.73 15.29 33.69 100 202 P H
5459.76 42.61 -11.39 54 28.28 32.72 15.29 | 33.68 100 202 A H
* 5500 93.93 - - 79.57 32.8 15.3 33.74 100 202 P H
802.11n * 5500 86.4 - - 72.04 32.8 15.3 33.74 100 202 A H
HT20 H
CH 100 5457.2 52.13 -21.87 74 37.8 32.71 15.29 33.67 286 220 P \%
5500MHz 5468.24 53.15 | -15.05 68.2 3881 | 3274 | 1529 | 3369 | 286 | 220 | P | V
5456.4 42.42 -11.58 54 28.09 32.71 15.29 33.67 286 220 A \%
* 5500 94.96 - - 80.6 32.8 15.3 33.74 286 220 P \%
* 5500 87.37 - - 73.01 32.8 15.3 33.74 286 220 A \%
\%
* 5700 101.56 - - 86.51 33.7 15.21 | 33.86 100 228 P H
* 5700 93.91 - - 78.86 33.7 15.21 | 33.86 100 228 A H
5725 60.98 -7.22 68.2 45.88 33.8 15.18 33.88 100 228 P H
H
802.11n H
HT20 H
CH 140 * 5700 104.21 - - 89.16 33.7 15.21 33.86 100 227 P Vv
5700MHz | * 5700 96.65 - - 81.6 33.7 1521 | 33.86 | 100 | 227 | A | V
5725.16 65.9 -2.3 68.2 50.79 33.8 15.19 | 33.88 100 227 P \Y,
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C62 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 50.45 -23.55 74 34.32 38.04 17.56 39.47 - - P H
11160 41.3 -12.7 54 25.17 38.04 17.56 39.47 - - A H
16740 53.88 -14.32 68.2 37.35 40.38 21.94 45.79 - - P H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 116 11160 49.9 -24.1 74 33.77 38.04 17.56 39.47 - - P \%
5580MHz 11160 40.74 | -13.26 54 2461 | 38.04 | 17.56 | 39.47 - - AV
16740 55.09 |-13.11 68.2 38.56 40.38 21.94 | 45.79 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C63 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5449.52 51.17 -22.83 74 36.84 32.7 15.29 | 33.66 100 208 P H
5467.6 53.33 -14.87 68.2 38.99 32.74 15.29 33.69 100 208 P H
5448.72 42.4 -11.6 54 28.08 32.69 15.29 | 33.66 100 208 A H
* 5500 93.96 - - 79.6 32.8 15.3 33.74 100 208 P H
802.11ac | * 5500 86.28 - - 71.92 32.8 153 | 3374 | 100 | 208 | A | H
VHT20 H
CH 100 5377.84 51.63 -22.37 74 37.51 325 15.17 33.55 301 219 P \%
5500MHz 5460.24 51.02 |-17.18 68.2 36.69 | 3272 | 1529 | 3368 | 301 | 219 | P | V
5451.44 42.41 -11.59 54 28.09 32.7 15.29 33.67 301 219 A \%
* 5500 94.46 - - 80.1 32.8 15.3 33.74 301 219 P \%
* 5500 87.38 - - 73.02 32.8 15.3 33.74 301 219 A \%
\%
* 5700 102.06 - - 87.01 33.7 15.21 | 33.86 100 229 P H
* 5700 94.19 - - 79.14 33.7 15.21 33.86 100 229 A H
5725.24 59.23 -8.97 68.2 44.12 33.8 15.19 33.88 100 229 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 104.24 - - 89.19 33.7 15.21 | 33.86 100 233 P \Y,
5700MHz | * 5700 96.59 - - 81.54 33.7 1521 | 3386 | 100 | 233 | A | V
5725.08 65.58 -2.62 68.2 50.47 33.8 15.19 | 33.88 100 233 P \Y,
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C64 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI 802.11ac VHT20 (Harmonic @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 50.23 -23.77 74 341 38.04 17.56 39.47 - - P H
11160 41.08 -12.92 54 24.95 38.04 17.56 39.47 - - A H
16740 53.31 -14.89 68.2 36.78 40.38 21.94 45.79 - - P H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 116 11160 49.57 -24.43 74 33.44 38.04 17.56 39.47 - - P \%
5580MHz 11160 40.4 -13.6 54 2427 | 38.04 | 17.56 | 39.47 - - AV
16740 53.69 -14.51 68.2 37.16 40.38 21.94 45.79 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C65 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.24 55.86 -18.14 74 41.53 32.72 15.29 33.68 100 204 P H
5466.16 58.72 -9.48 68.2 44.39 32.73 15.29 33.69 100 204 P H
5458.24 43.61 | -10.39 54 29.28 32.72 15.29 | 33.68 | 100 | 204 A | H
* 5510 97.75 - - 83.36 32.84 15.3 33.75 | 100 | 204 P H
802.11ac * 5510 89.92 - - 75.53 32.84 15.3 33.75 | 100 | 204 A | H
VHT40 5753.975 52.81 -15.39 68.2 37.64 33.91 15.15 33.89 100 204 P H
CH 102 5456.8 54.49 -19.51 74 40.16 32.71 15.29 33.67 100 245 P \%
5510MHz 5466.64 58.82 -9.38 68.2 4449 | 3273 | 1529 | 33.69 | 100 | 245 | P | V
5457.76 43.8 -10.2 54 29.47 32.72 15.29 33.68 100 245 A \%
* 5510 98.3 - - 83.91 32.84 15.3 33.75 | 100 | 245 P |V
* 5510 90.53 - - 76.14 32.84 15.3 33.75 100 245 A \%
5731.295 53.05 |-15.15 68.2 37.92 33.83 15.18 | 33.88 | 100 | 245 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C66 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11100 50.48 -23.52 74 34.52 37.9 17.5 39.44 - - P H
11100 41.37 -12.63 54 25.41 37.9 17.5 39.44 - - A H
16650 53.07 -15.13 68.2 36.7 40.3 21.85 45.78 - - P H
H
H
H
H
H
H
H
802.11ac H
VHT40 H
CH 110 11100 50.32 -23.68 74 34.36 37.9 175 39.44 - - P \%
5550MHz 11100 41.18 |-12.82 54 25.22 37.9 175 | 39.44 - - AV
16650 54.21 | -13.99 68.2 37.84 40.3 21.85 | 45.78 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C67 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5453.92 52.04 |-21.96 74 37.71 32.71 15.29 | 33.67 | 100 | 210 P H
5468.56 52.36 -15.84 68.2 38.02 32.74 15.29 33.69 100 210 P H
5453.2 43 -11 54 28.67 32.71 15.29 33.67 100 210 A H
* 5530 93.78 - - 79.31 32.92 15.31 | 33.76 | 100 | 210 P H
802.11ac * 5530 86.03 - - 71.56 32.92 1531 | 33.76 | 100 | 210 A | H
VHT80 5728.775 52.34 |-15.86 68.2 37.21 33.82 15.19 | 33.88 | 100 | 210 P H
CH 106 5445.52 52.75 -21.25 74 38.44 32.68 15.29 33.66 301 214 P \%
5530MHz 5469.28 54.2 -14 68.2 39.86 | 3274 | 1529 | 3369 | 301 | 214 | P |V
5452 43.14 -10.86 54 28.82 32.7 15.29 33.67 301 214 A \%
* 5530 93.93 - - 79.46 32.92 1531 | 33.76 | 301 | 214 P |V
* 5530 85.92 - - 71.45 32.92 1531 | 33.76 | 301 | 214 A |V
5753.345 53.31 | -14.89 68.2 38.14 33.91 15.15 | 33.89 | 301 | 214 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C68 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11220 49.45 | -24.55 74 33.09 | 3824 | 1762 | 395 - - P | H
11220 40.29 |-13.71 54 23.93 | 3824 | 1762 | 395 - - A
16830 53.78 |-14.42 68.2 37 40.56 | 22.03 | 45.81 - - P
802.11ac
VHT80
CH 122 11220 49.65 |-24.35 74 3329 | 3824 | 1762 | 395 . . P
5610MHz 11220 40.5 -13.5 54 24.14 38.24 | 17.62 | 395 - - A
16830 53.87 |-14.33 68.2 37.09 | 4056 | 22.03 | 45.81 - -

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C69 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5459.92 57.63 -16.37 74 43.3 32.72 15.29 | 33.68 100 205 P H
5469.36 59.98 -8.22 68.2 45.64 32.74 15.29 33.69 100 205 P H
5459.6 43.74 -10.26 54 29.41 32.72 15.29 | 33.68 100 205 A H
* 5500 102.82 - - 88.46 32.8 15.3 33.74 100 205 P H
802.11ax | * 5500 94.2 - - 79.84 32.8 153 | 3374 | 100 | 205 | A | H
HE20 Full 5456.56 52.75 -21.25 74 38.42 32.71 15.29 33.67 100 239 P \%
CH 100 5466.64 56.68 -11.52 68.2 42.35 32.73 15.29 | 33.69 100 239 P \%
5500MHz 5458.64 4359 |-10.41 54 2926 | 3272 | 1529 | 3368 | 100 | 239 | A | V
* 5500 101.6 - - 87.24 32.8 15.3 33.74 100 239 P \%
* 5500 93.66 - - 79.3 32.8 15.3 33.74 100 239 A \%
\%
\%
5449.6 51.2 -22.8 74 36.87 32.7 15.29 | 33.66 100 203 P H
5463.76 50.12 -18.08 68.2 35.78 32.73 15.29 | 33.68 100 203 P H
5459.44 42.45 -11.55 54 28.12 32.72 15.29 33.68 100 203 A H
* 5580 104.2 - - 89.61 33.06 15.32 33.79 100 203 P H
802.11ax * 5580 94.86 - - 80.27 33.06 15.32 | 33.79 100 203 A H
HEZ20 Full 5736.965 52.6 -15.6 68.2 37.45 33.85 15.18 33.88 100 203 P H
CH 116 5436.64 51.64 -22.36 74 37.35 32.65 15.28 33.64 290 218 P Vv
5580MHz 5466.4 50.02 |-18.18 68.2 3569 | 3273 | 1529 | 3369 | 290 | 218 | P | V
5451.28 42.49 -11.51 54 28.17 32.7 15.29 33.67 290 218 A Vv
* 5580 103.04 - - 88.45 33.06 15.32 | 33.79 290 218 P \%
* 5580 94.88 - - 80.29 33.06 15.32 33.79 290 218 A \%
5735.075 51.72 -16.48 68.2 36.58 33.84 15.18 | 33.88 290 218 P \%
TEL : 886-3-327-0868 Page Number : C70 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5700 101.28 - - 86.23 33.7 15.21 33.86 100 227 P H
* 5700 92.94 - - 77.89 337 15.21 | 33.86 | 100 | 227 A H
5725.88 58.6 -9.6 68.2 43.49 33.8 15.19 33.88 100 227 P H
H
802.11ax H
HE20 Full H
CH 140 * 5700 103.66 - - 88.61 337 15.21 | 33.86 | 100 | 224 P \Y
5700MHz |« 5700 95.62 - - 80.57 33.7 1521 | 33.86 | 100 | 224 | A |V
5725.64 64.4 -3.8 68.2 49.29 33.8 15.19 | 33.88 | 100 | 224 P \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C71 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11000 50.06 -23.94 74 34.36 37.7 17.39 39.39 - - P H
11000 40.95 | -13.05 54 25.25 37.7 17.39 | 39.39 - - A | H
16500 52.82 -15.38 68.2 36.27 40.6 21.7 45.75 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 49.9 -24.1 74 34.2 37.7 17.39 39.39 - - P \%
5500MHz 11000 40.73 | -13.27 54 25.03 37.7 17.39 | 39.39 - - AV
16500 52.85 |-15.35 68.2 36.3 40.6 21.7 45.75 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C72 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 50.6 -23.4 74 34.47 38.04 17.56 39.47 - - P H
11160 41.43 -12.57 54 25.3 38.04 17.56 39.47 - - A H
16740 53.8 -14.4 68.2 37.27 40.38 21.94 45.79 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 49.94 -24.06 74 33.81 38.04 17.56 39.47 - - P \%
5580MHz 11160 40.78 | -13.22 54 2465 | 38.04 | 17.56 | 39.47 - - AV
16740 54.62 -13.58 68.2 38.09 40.38 21.94 | 45.79 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C73 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11400 51.32 |-22.68 74 345 38.6 17.8 | 39.58 - - P | H
11400 42.69 |-11.31 54 25.87 38.6 17.8 | 39.58 - - A
17100 54.06 |-14.14| 68.2 37.63 40.1 22.3 | 45.97 - - P
802.11ax
HE20 Full
CH 140 11400 50.84 |-23.16 74 34.02 38.6 17.8 | 39.58 - - P
5700MHz 11400 4257 |-11.43 54 25.75 38.6 17.8 | 39.58 - - A
17100 53.94 |-14.26 68.2 37.51 40.1 22.3 | 45.97 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C74 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5361.68 51.39 -22.61 74 37.31 325 15.11 | 33,53 | 100 | 233 P H
5460.08 50.54 -17.66 68.2 36.21 32.72 15.29 | 33.68 | 100 | 233 P H
5451.6 42.27 -11.73 54 27.95 32.7 15.29 | 33.67 | 100 | 233 A H
* 5500 100.91 - - 86.55 32.8 15.3 33.74 | 100 | 233 P H
802.11ax
* 5500 95.08 - - 80.72 32.8 15.3 33.74 | 100 | 233 A H
HE20
H
Partial 26/0
5449.84 50.87 -23.13 74 36.54 32.7 15.29 | 33.66 | 121 | 223 P \Y
CH 100
5466.96 50.41 -17.79 68.2 36.08 32.73 15.29 | 33.69 | 121 | 223 P \Y
5260MHz
5446.16 42 -12 54 27.69 32.68 15.29 | 33.66 | 121 | 223 A |V
* 5500 103.21 - - 88.85 32.8 15.3 33.74 | 121 | 223 P \Y
* 5500 96.01 - - 81.65 32.8 15.3 33.74 | 121 | 223 A |V
\Y
* 5700 110.74 - - 95.69 33.7 15.21 | 33.86 | 101 | 227 P H
* 5700 105.03 - - 89.98 33.7 15.21 | 33.86 | 101 | 227 A H
5728.92 65.36 -2.84 68.2 50.23 33.82 15.19 | 33.88 | 101 | 227 P H
H
802.11ax
H
HE20
H
Partial 26/8
* 5700 112.61 - - 97.56 33.7 15.21 | 33.86 | 112 224 P \Y
CH 140
* 5700 107.7 - - 92.65 33.7 15.21 | 33.86 | 112 224 A |V
5700MHz
5726.84 66.5 -1.7 68.2 51.38 33.81 15.19 | 33.88 | 112 224 P \Y
\%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C75 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 50.38 -23.62 74 34.68 37.7 17.39 | 39.39 - - P H
11000 41.22 -12.78 54 25.52 37.7 17.39 | 39.39 - - A H
16500 54.65 -13.55 68.2 38.1 40.6 21.7 45.75 - - P H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
11000 51.41 -22.59 74 35.71 37.7 17.39 | 39.39 - - P \%
CH 100
11000 41.34 -12.66 54 25.64 37.7 17.39 | 39.39 - - A \%
5500MHz
16500 55.92 -12.28 68.2 39.37 40.6 21.7 45.75 - - \Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C76 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11160 52.41 -21.59 74 36.28 38.04 17.56 | 39.47 - - P H
11160 41.95 -12.05 54 25.82 38.04 17.56 | 39.47 - - A H
16740 55.6 -12.6 68.2 39.07 40.38 21.94 | 45.79 - - P H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
11160 51.44 -22.56 74 35.31 38.04 17.56 | 39.47 - - P \
CH 116
11160 41.98 -12.02 54 25.85 38.04 17.56 | 39.47 - - A |V
5580MHz
16740 54.6 -13.6 68.2 38.07 40.38 21.94 | 45.79 - - \
\
\
\
\
\
\
\
\
\
TEL : 886-3-327-0868 Page Number : C77 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 51.07 -22.93 74 34.25 38.6 17.8 39.58 - - P H
11400 41.92 -12.08 54 25.1 38.6 17.8 39.58 - - A H
17100 53.27 -14.93 68.2 36.84 40.1 22.3 45.97 - - P H
H
H
H
H
H
H
H
s802.11ax
H
HE20
H
Partial 26/8
11400 52.19 -21.81 74 35.37 38.6 17.8 39.58 - - P \Y
CH 140
11400 43.06 -10.94 54 26.24 38.6 17.8 39.58 - - A \Y
5700MHz
17100 53.46 -14.74 68.2 37.03 40.1 22.3 45.97 - - \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C78 of C100




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
5458.32 51.61 |-22.39 74 37.28 | 3272 | 1529 | 3368 | 101 | 232 | P | H
5462.96 51.16 |-17.04| 68.2 36.82 | 3273 | 1529 | 3368 | 101 | 232 | P | H
5455.28 42.19 |-11.81 54 27.86 | 3271 | 1529 | 3367 | 101 | 232 | A | H
802.11ax | * 5500 103.03 - - 88.67 328 153 | 33.74 | 101 | 232 | P | H
HE20 * 5500 95.33 - - 80.97 32.8 153 | 33.74 | 101 | 232 | A | H
Partial H
52/37 5369.52 51.06 |-22.94 74 36.96 32.5 1514 | 3354 | 108 | 226 | P | V
CH 100 5463.6 51.45 |-16.75 68.2 37.11 3273 | 1529 | 3368 | 108 | 226 | P | V
5500MHz 5455.76 4218 |-11.82 54 27.85 | 3271 | 1529 | 3367 | 108 | 226 | A | V
* 5500 105.28 - - 90.92 32.8 153 | 33.74 | 108 | 226 | P | V
* 5500 96.55 - - 82.19 32.8 153 | 33.74 | 108 | 226 | A | V
\Y
* 5700 108.65 - - 93.6 33.7 1521 | 33.86 | 100 | 227 | P | H
* 5700 101.9 - - 86.85 33.7 1521 | 3386 | 100 | 227 | A | H
5727.48 63.86 | -4.34 68.2 4874 | 3381 | 15.19 | 33.88 | 100 | 227 | P | H
802.11ax H
HE20 H
Partial H
52/40 * 5700 111.01 - - 95.96 33.7 1521 | 3386 | 100 | 228 | P | V
CH 140 * 5700 104.12 - - 89.07 33.7 1521 | 33.86 | 100 | 228 | A | V
5700MHz 5725.88 66.21 | -1.99 68.2 51.1 33.8 | 1519 | 33.88 | 100 | 228 | P | V
\Y
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C79 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
5448.24 50.89 | -23.11 74 36.57 | 3269 | 1529 | 3366 | 100 | 236 | P | H
5466.96 51.86 |-16.34| 68.2 3753 | 3273 | 1529 | 3369 | 100 | 236 | P | H
5459.92 42.27 | -11.73 54 27.94 | 3272 | 1529 | 3368 | 100 | 236 | A | H
802.11ax | * 5500 102.99 - - 88.63 328 153 | 33.74 | 100 | 236 | P | H
HE20 * 5500 94.44 - - 80.08 32.8 153 | 33.74 | 100 | 236 | A | H
Partial H
106/53 5451.92 52.93 | -21.07 74 38.61 32.7 1529 | 3367 | 102 | 227 | P | V
CH 100 5468.4 54.35 |-13.85 68.2 40.01 3274 | 1529 | 3369 | 102 | 227 | P | V
5500MHz 5458.48 4237 | -11.63 54 28.04 | 3272 | 1529 | 33.68 | 102 | 227 | A | V
* 5500 104.3 - - 89.94 32.8 153 | 33.74 | 102 | 227 | P | V
* 5500 95.8 - - 81.44 32.8 153 | 33.74 | 102 | 227 | A | V
\Y
* 5700 107.16 - - 92.11 33.7 1521 | 33.86 | 100 | 227 | P | H
* 5700 99.68 - - 84.63 33.7 1521 | 3386 | 100 | 227 | A | H
5725.24 64.28 | -3.92 68.2 49.17 33.8 15.19 | 33.88 | 100 | 227 | P | H
802.11ax H
HE20 H
Partial H
106/54 * 5700 108.46 - - 93.41 33.7 1521 | 3386 | 100 | 226 | P | V
CH 140 * 5700 101.96 - - 86.91 33.7 15.21 | 33.86 | 100 | 226 | A | V
5700MHz 5725 66.64 | -1.56 68.2 51.54 33.8 | 15.18 | 33.88 | 100 | 226 | P | V
\Y
Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C80 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)

5449.6 54.42 -19.58 74 40.09 32.7 15.29 | 33.66 100 200 P H

5467.12 57.49 -10.71 68.2 43.16 32.73 15.29 33.69 100 200 P H

5459.68 43.31 -10.69 54 28.98 32.72 15.29 | 33.68 100 200 A H

* 5510 101.37 - - 86.98 32.84 15.3 33.75 100 200 P H

802.11ax * 5510 90.29 - - 75.9 32.84 15.3 33.75 100 200 A H
HE40 Full 5742.32 52.56 -15.64 68.2 37.41 33.87 15.17 | 33.89 100 200 P H
CH 102 5458.48 52.98 -21.02 74 38.65 32.72 15.29 33.68 302 217 P \%
5510MHz 5469.76 59.03 | -9.17 68.2 4469 | 3274 | 1529 | 33,69 | 302 | 217 | P | V
5459.2 43.36 -10.64 54 29.03 32.72 15.29 33.68 302 217 A \%

* 5510 101.35 - - 86.96 32.84 15.3 33.75 302 217 P \%

* 5510 90.13 - - 75.74 32.84 15.3 33.75 302 217 A \%

5764.055 53.09 -15.11 68.2 37.92 33.93 15.14 33.9 302 217 P \%

5458.96 51.35 -22.65 74 37.02 32.72 15.29 | 33.68 100 209 P H

5462.56 49.75 -18.45 68.2 35.41 32.73 15.29 | 33.68 100 209 P H

5452.48 42.47 -11.53 54 28.15 32.7 15.29 33.67 100 209 A H

* 5550 99.17 - - 84.63 33 15.31 33.77 100 209 P H

802.11ax * 5550 90.47 - - 75.93 33 15.31 | 33.77 100 209 A H
HE40 Full 5743.58 52.27 -15.93 68.2 37.12 33.87 15.17 33.89 100 209 P H
CH 110 5452.96 51.57 -22.43 74 37.24 32.71 15.29 33.67 295 217 P Vv
5550MHz 5470 52.15 | -16.05 68.2 37.81 | 3274 | 1529 | 3369 | 295 | 217 | P | V
5453.44 42.45 -11.55 54 28.12 32.71 15.29 33.67 295 217 A Vv

* 5550 99.15 - - 84.61 33 15.31 33.77 295 217 P \%

* 5550 90.79 - - 76.25 33 15.31 33.77 295 217 A \%

5739.485 52.03 -16.17 68.2 36.88 33.86 15.17 33.88 295 217 P \%

TEL : 886-3-327-0868 Page Number : C81 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5438.2 50.93 -23.07 74 36.65 32.65 15.28 33.65 100 205 P H
5460.95 51.05 -17.15 68.2 36.72 32.72 15.29 | 33.68 | 100 | 205 P H
5451.85 42.26 -11.74 54 27.94 32.7 15.29 33.67 100 205 A H
* 5670 99.74 - - 84.81 33.52 15.25 33.84 100 205 P H
802.11ax * 5670 91.72 - - 76.79 33.52 15.25 | 33.84 | 100 | 205 A H
HE40 Full 5741.375 54.83 -13.37 68.2 39.67 33.87 15.17 | 33.88 | 100 | 205 P H
CH 134 5457.8 50.54 -23.46 74 36.21 32.72 15.29 | 33.68 | 284 | 219 P \Y
5670MHz 5469.35 50.27 |-17.93| 68.2 3593 | 3274 | 1529 | 3369 | 284 | 219 | P | V
5459.2 42.32 -11.68 54 27.99 32.72 15.29 | 33.68 | 284 | 219 A |V
* 5670 100.4 - - 85.47 33.52 1525 | 33.84 | 284 | 219 P \Y
* 5670 92.65 - - 77.72 33.52 15.25 33.84 284 219 A \%
5732.625 55.2 -13 68.2 40.07 33.83 15.18 | 33.88 | 284 | 219 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C82 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 50.84 -23.16 74 35.09 37.74 17.41 394 - - P H
11020 41.71 -12.29 54 25.96 37.74 17.41 39.4 - - A H
16530 54.01 -14.19 68.2 375 40.54 21.73 45.76 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 50.78 -23.22 74 35.03 37.74 17.41 394 - - P \%
5510MHz 11020 4161 |-12.39 54 25.86 | 37.74 | 17.41 | 39.4 - - AV
16530 53.58 -14.62 68.2 37.07 40.54 21.73 45.76 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C83 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11100 50.87 -23.13 74 34.91 37.9 17.5 39.44 - - P H
11100 41.69 -12.31 54 25.73 37.9 17.5 39.44 - - A H
16650 53.25 -14.95 68.2 36.88 40.3 21.85 45.78 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 50.98 -23.02 74 35.02 37.9 175 39.44 - - P \%
5550MHz 11100 4181 |-12.19 54 25.85 37.9 175 | 39.44 - - AV
16650 53.97 -14.23 68.2 37.6 40.3 21.85 | 45.78 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C84 of C100
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11340 50.42 -23.58 74 33.75 38.48 17.74 39.55 - - P H
11340 41.27 -12.73 54 24.6 38.48 17.74 39.55 - - A
17010 54.12 -14.08 68.2 37.58 40.18 22.21 45.85 - - P
802.11ax
HE40 Full
CH 134 11340 50.3 -23.7 74 33.63 38.48 17.74 | 39.55 - - P
5670MHz 11340 41.17 | -12.83 54 24.5 3848 | 17.74 | 39.55 - - A
17010 54.08 -14.12 68.2 37.54 40.18 22.21 45.85 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C85 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5445.52 51.66 -22.34 74 37.35 32.68 15.29 | 33.66 100 203 P H
5464 53.83 -14.37 68.2 39.5 32.73 15.29 33.69 100 203 P H
5459.44 42.87 -11.13 54 28.54 32.72 15.29 | 33.68 100 203 A H
* 5530 96.48 - - 82.01 32.92 15.31 | 33.76 100 203 P H
802.11ax | * 5530 86.59 - - 7212 | 3292 | 1531 | 33.76 | 100 | 203 | A | H
HES8O Full 5748.935 51.92 -16.28 68.2 36.75 33.9 15.16 | 33.89 100 203 P H
CH 106 5458.72 52.33 -21.67 74 38 32.72 15.29 33.68 297 221 P \%
5530MHz 5463.04 51.8 -16.4 68.2 3746 | 3273 | 1529 | 3368 | 297 | 221 | P | V
5457.52 42.99 -11.01 54 28.66 32.72 15.29 33.68 297 221 A \%
* 5530 94.55 - - 80.08 32.92 15.31 | 33.76 297 221 P \%
* 5530 86.19 - - 71.72 32.92 15.31 | 33.76 297 221 A \%
5761.535 52.16 -16.04 68.2 37 33.92 15.14 33.9 297 221 P \%
5434.48 50.72 -23.28 74 36.44 32.64 15.28 | 33.64 100 193 P H
5463.28 50.4 -17.8 68.2 36.06 32.73 15.29 | 33.68 100 193 P H
5453.92 42.44 -11.56 54 28.11 32.71 15.29 33.67 100 193 A H
* 5610 96.92 - - 82.25 33.16 15.32 33.81 100 193 P H
802.11ax * 5610 87.81 - - 73.14 33.16 15.32 | 33.81 100 193 A H
HES80 Full 5751.14 52.48 -15.72 68.2 37.31 33.9 15.16 33.89 100 193 P H
CH 122 5445.04 51.19 -22.81 74 36.88 32.68 15.29 33.66 286 219 P \Y,
5610MHz 5467.12 50.07 |-18.13 68.2 3574 | 3273 | 1529 | 3369 | 286 | 219 | P | V
5454.64 42.32 -11.68 54 27.99 32.71 15.29 33.67 286 219 A Vv
* 5610 97.96 - - 83.29 33.16 15.32 | 33.81 286 219 P \%
* 5610 87.7 - - 73.03 33.16 15.32 33.81 286 219 A \%
5742.95 52.76 -15.44 68.2 37.61 33.87 15.17 33.89 286 219 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C86 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 51.13 -22.87 74 35.28 37.82 17.45 39.42 - - P H
11060 41.95 -12.05 54 26.1 37.82 17.45 39.42 - - A H
16590 53.39 -14.81 68.2 36.95 40.42 21.79 45.77 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 106 11060 50.35 -23.65 74 34.5 37.82 17.45 39.42 - - P \%
5530MHz 11060 4122 | -12.78 54 25.37 | 37.82 | 17.45 | 39.42 - - AV
16590 54.14 -14.06 68.2 37.7 40.42 21.79 45.77 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C87 of C100

FAX : 886-3-327-0855




samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

11220 50.49 -23.51 74 34.13 38.24 17.62 39.5 - - P H
11220 40.99 -13.01 54 24.63 38.24 17.62 395 - - A
16830 54.13 -14.07 68.2 37.35 40.56 22.03 45.81 - - P

802.11ax

HES8O0 Full

CH 122 11220 49.89 -24.11 74 33.53 38.24 17.62 39.5 - - P

5610MHz 11220 40.73 | -13.27 54 2437 | 3824 | 17.62 | 395 - - A
16830 54.32 -13.88 68.2 37.54 40.56 22.03 | 4581 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C88 of C100

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5442.82 51.32 -22.68 74 37.02 32.67 15.28 | 33.65 | 100 | 217 P H
5468.95 51.03 -17.17 68.2 36.69 32.74 15.29 | 33.69 | 100 | 217 P H
5456.47 42.32 -11.68 54 27.99 32.71 15.29 | 33.67 | 100 | 217 A H
* 5720 101.76 - - 86.66 33.78 15.19 | 33.87 | 100 | 217 P H
* 5720 94.73 - - 79.63 33.78 15.19 | 33.87 | 100 | 217 A H

802.11a
5932.75 52.7 -15.5 68.2 37.21 33.97 15.52 34 100 | 217 P H

CH 144
5433.46 50.87 -23.13 74 36.6 32.63 15.28 | 33.64 | 100 | 219 P \Y

5720MHz
5467.39 4951 -18.69 68.2 35.18 32.73 15.29 | 33.69 | 100 | 219 P \Y
5459.59 42.25 -11.75 54 27.92 32.72 15.29 | 33.68 | 100 | 219 A |V
* 5720 103.85 - - 88.75 33.78 15.19 | 33.87 | 100 | 219 P \Y
* 5720 97.26 - - 82.16 33.78 15.19 | 33.87 | 100 | 219 A |V
5863 52.64 -15.56 68.2 374 33.9 15.3 33.96 | 100 | 219 P \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C89 of C100
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

11440 51.01 -22.99 74 34.16 38.6 17.85 39.6 - - P H
11440 41.89 -12.11 54 25.04 38.6 17.85 39.6 - - A
17160 53.58 -14.62 68.2 37.29 39.98 22.35 | 46.04 - - P

802.11a

CH 144
11440 51.36 -22.64 74 34.51 38.6 17.85 39.6 - - P

5720MHz
11440 42.22 -11.78 54 25.37 38.6 17.85 39.6 - - A
17160 53.35 -14.85 68.2 37.06 39.98 22.35 | 46.04 - -

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : C90 of C100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5415.13 51.17 -22.83 74 36.94 32.56 15.28 | 33.61 | 100 | 205 P H
5468.95 51.48 -16.72 68.2 37.14 32.74 15.29 33.69 100 205 P H
5442.43 42.46 -11.54 54 28.16 32.67 15.28 33.65 100 205 A H
* 5720 103.92 - - 88.82 33.78 15.19 | 33.87 | 100 | 205 P H
802.11ax * 5720 95.75 - - 80.65 33.78 15.19 | 33.87 | 100 | 205 A | H
HE20 Full 5873.75 52.81 |-15.39 68.2 37.54 33.9 15.33 | 33.96 | 100 | 205 P H
CH 144 5455.69 51.6 -22.4 74 37.27 32.71 15.29 33.67 294 216 P \%
5720MHz 5467.78 49.64 | -18.56 68.2 35.3 3274 | 1529 | 3369 | 294 | 216 | P | V
5446.72 42.48 -11.52 54 28.16 32.69 15.29 33.66 294 216 A \%
* 5720 105.99 - - 90.89 33.78 15.19 | 33.87 | 294 | 216 P |V
* 5720 97.23 - - 82.13 33.78 15.19 | 33.87 | 294 | 216 A |V
5942.75 53.76 -14.44 68.2 38.22 33.99 15.56 34.01 294 216 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C91 of C100
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Report No. : FR412509E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 51.39 -22.61 74 34.54 38.6 17.85 39.6 - - P H
11440 42.26 -11.74 54 25.41 38.6 17.85 39.6 - - A H
17160 53.92 -14.28 68.2 37.63 39.98 22.35 46.04 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 50.89 -23.11 74 34.04 38.6 17.85 39.6 - - P \Y
5720MHz 11440 4173 | -12.27 54 24.88 38.6 17.85 | 39.6 - - AV
17160 53.7 -14.5 68.2 37.41 39.98 22.35 46.04 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR412509E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5446.72 50.82 -23.18 74 36.5 32.69 15.29 | 33.66 | 100 | 214 P H
5465.05 50.5 -17.7 68.2 36.17 32.73 15.29 33.69 100 214 P H
5449.84 42.29 -11.71 54 27.96 32.7 15.29 33.66 100 214 A H
* 5710 102.34 - - 87.27 33.74 15.2 33.87 100 214 P H
802.11ax * 5710 92.64 - - 77.57 33.74 15.2 33.87 100 214 A H
HE40 Full 5874.75 52.26 |-15.94 68.2 36.98 33.9 15.34 | 33.96 | 100 | 214 P H
CH 142 5368.33 50.45 | -23.55 74 36.36 325 15.13 | 3354 | 293 | 221 P |V
5710MHz 5469.34 49.64 | -18.56 68.2 35.3 3274 | 1529 | 3369 | 293 | 221 | P | V
5445.55 42.26 -11.74 54 27.95 32.68 15.29 33.66 293 221 A \%
* 5710 102.94 - - 87.87 33.74 15.2 33.87 293 221 P \%
* 5710 93.67 - - 78.6 33.74 15.2 33.87 | 293 | 221 A |V
5917.75 53.72 -14.48 68.2 38.3 33.94 15.47 33.99 293 221 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C93 of C100
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Report No. : FR412509E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11420 51.47 -22.53 74 34.63 38.6 17.83 39.59 - - P H
11420 42.33 -11.67 54 25.49 38.6 17.83 | 39.59 - - A H
17130 52.89 -15.31 68.2 36.53 40.04 22.32 46 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 50.65 -23.35 74 33.81 38.6 17.83 | 39.59 - - P \Y
5710MHz 11420 4152 | -12.48 54 24.68 38.6 17.83 | 39.59 - - AV
17130 53.3 -14.9 68.2 36.94 40.04 22.32 46 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 Straddle Channel
WIFI 802.11ax HE8O0 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5438.53 52.11 -21.89 74 37.83 32.65 15.28 | 33.65 | 100 | 212 P H
5468.17 51.55 -16.65 68.2 37.21 32.74 15.29 33.69 100 212 P H
5438.14 42.45 -11.55 54 28.17 32.65 15.28 33.65 100 212 A H
* 5690 96.37 - - 81.35 33.64 15.23 | 33.85 | 100 | 212 P H
802.11ax * 5690 87.85 - - 72.83 33.64 15.23 | 33.85 | 100 | 212 A | H
HES8O0 Full 5877 53.49 -14.71 68.2 38.21 33.9 15.35 33.97 100 212 P H
CH 138 5398.36 51.29 -22.71 74 37.12 325 15.26 33.59 281 219 P \%
5690MHz 5467.39 51.04 |-17.16 68.2 36.71 | 3273 | 1529 | 3369 | 281 | 219 | P | V
5450.62 42.3 -11.7 54 27.97 32.7 15.29 33.66 281 219 A \%
* 5690 97.1 - - 82.08 33.64 1523 | 33.85 | 281 | 219 P |V
* 5690 88.76 - - 73.74 33.64 1523 | 33.85 | 281 | 219 A |V
5917.75 53.07 -15.13 68.2 37.65 33.94 15.47 33.99 281 219 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C95 of C100

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR412509E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 50.88 -23.12 74 34.11 38.56 17.78 39.57 - - P H
11380 41.76 -12.24 54 24.99 38.56 17.78 39.57 - - A H
17070 54.21 -13.99 68.2 37.77 40.1 22.27 45.93 - - P H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 138 11380 51.04 -22.96 74 34.27 38.56 17.78 39.57 - - P \%
5690MHz 11380 41.9 -12.1 54 25.13 | 3856 | 17.78 | 39.57 - - AV
17070 54.09 -14.11 68.2 37.65 40.1 22.27 45.93 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission above 1GHz

WIFI 802. 11ax HE20 Partial 106 (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
24928.65 44.87 -23.33 68.2 51.45 39.44 13.62 59.64 - - P
39789.85 48.41 -25.59 74 47.28 44.9 20.25 64.02 - - P
802.11ax
HE20
Partial 106 25032.78 44.49 -23.71 68.2 50.94 39.43 13.67 59.55 - - P
SHF 39985.99 4797 |-26.03 74 4755 | 44.33 | 20.18 | 64.09 - - P

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number 1 C97 of C100
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Report No. : FR412509E

Emission below 1GHz

WIFI 802. 11ax HE20 Partial 106 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
101.44 32,51 -10.99 43.5 47.38 16.12 1.68 32.67 - - P H
188.39 26.57 -16.93 43.5 42.2 14.8 2.27 32.7 - - P H
403.18 30.72 |-15.28 46 38.61 21.87 3.09 32.85 - - P H
616.5 27.87 |-18.13 46 30.93 26.22 3.74 33.02 - - P H
779.5 30.79 -15.21 46 31.24 28.16 4.11 32.72 - - P H
844 32.32 |-13.68 46 31.44 28.93 4.33 32.38 - - P H
H
H
H
H
802.11ax H
HE20 H
Partial 106 69.48 22.13 -17.87 40 40.74 12.56 1.54 32.71 - - P \%
LF 100.5 27.28 -16.22 43.5 42.25 16.03 1.67 32.67 - - P \%
161.13 22.66 -20.84 43.5 36.72 16.47 2.16 32.69 - - P \%
556 27.36 -18.64 46 30.62 26.15 3.59 33 - - P \%
752 31.02 -14.98 46 31.49 28.27 4.05 32.79 - - P Vv
853.5 32.02 -13.98 46 30.81 29.18 4.35 32.32 - - P \%
Vv
\%
Vv
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C99 of C100
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5150 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CH 36
5180MHz 5150 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)

2.

Margin (dB)

= Leve(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 5150MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2.

Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54 (dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868 Page Number
FAX : 886-3-327-0855
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Appendix D. Radiated Spurious Emission

Temperature : 18~25°C

Test Engineer : Leo Li and Karl Hou

Relative Humidity : 57~65%

Note symbol
-L Low channel location
-R | High channel location
TEL : 886-3-327-0868 Page Number : D1 of D285

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2024-03.07

D R ———L

N

el (dBuVim)

Date: 20240307

PEAK(UNI)

Avg.

+ RBW:1000.000KHzZ VBW:0.750KHz SWT:Auto

* AV6_54 3m LE2COSA18EN_230712 HORIZONTAL
RBW:1000.000KHZ VBW:0.750KHz SWT:Auto

w00

%00 y

200 204

10d 10d

Saso 0%, Garo sosn, 510, 510 svs0. §0 siee Ei0 s 50 oo 7000, oo oo 000 oo Tooo
Frecuency Wiz recusncy e
site §03CH23-HY site £03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition : PEAK(UNIT) 3m LE2CO5A18EN_230712 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auta  RBWI000.000KHz VBW:3000000KHz SWT:Auto
) gBuvim) oates 20240307 e aBvm) Date 20240307

1504 1504
1204 1204
g 109
100 100 .

a0 - s0d

r

709 / 70d

a0l e saq) p—
500 = —T 500 i ——
40.0| _ —— 40.0| e

e

200 S0

200 204

10d 10

oo, B0, oTa, 0%, BTG 510, B0, 510 10 52 s 52m0 o0 7000, 5ot oo o0 oo Tooo
Freaueney iz recuency i)

ite :03CH23-HY Site. 03CH23-HY

Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

A @BuVim)

Date: 2024-03.07

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

s00
70.0) 700 L R ol T i il PEAK(UNI,
sodj ety , | B
400 P FE———as
%09
00
N T T E o0 o0 700
Paavorey ey ey )
Site :03CH23-HY Site. :03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL Condition + PEAK(UNTT) 3m LE2COSAIBEN_230712 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto REWAIO00.000KHz VBW-3000000Kz SWT-Auto
Peak
s00
600 _—
w00 —
esssissssss s ss = s = 400 —— S ——
30.0 300 e
200
NN LT T o0 w00 700
Paaorey ey ey )
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
1 Horizontal Fundamental
700/ %, 700 H- 1L I 1 W PEAK(UNIY,
600 . »M/’” M‘WW 600] v
e 50.0| W
400 404 M
s
o
R T e 5 e
Site :03CH23-HY Site :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 HORIZONTAL
Ao To0D 000Kz VoW 2000 000Ks s WA RO 1000 0b0RHz VoW 3000 000K W Tt
Peak
wod
i I
wd -
s00f— \\ 500] ——
400 40,0 p—
30.0| xn.o-)f—’_/
o
T T 5 5 ]
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
RBVLO0H 000Kz VB 0TS0 WAt ROMELOOmO00K 2 VoW 0TS0k Sty
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Horizontal

Fundamental

1 4BV

) Date: 2024.02.21

a0
w0 oeA o 7
709 ’\N,

9 ", f
so0f g N

300
200)
109
180 5210, 5230 5250 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (MHz)

Avg.

700
609 N VG BE[54]
500

NC 1

400)

300

200

109

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410 5430 A
Frequency (MHz)
Site :03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Condition :PEAK_BE_74 3m LE2CO5A18EN_230712 HORTZONTAL
TR T e 22 ot
Peak Left blank
-

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR412509E

A (4BuVim) Date: 2024-02.21 evel (dBuvim) Date:2024.02.21
1309 1300]
1209 1200)
1100 100
1009 1000]
90 e 900
700 M 700 —HT—HL e — Y LS PEAK(UNI)
600 G 600
i 0 500 g e
409 00 s
300 309
209 200
100 100
5030 5050 5070, 5090 510, 5130 510 5170, 5190 5200, 5230, 52 000 2000, 3000, 000, 5000, 000, 7000
Frequency (MHz) Frequency (MHa)
Site +03CH23-HY Site $03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2COSAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 2024.02.21 A @Buvim) Date: 2024.02.21
1309 1300]
1209 1200)
1100 10,
1009 1000]
90 900
809 80
700 700
600 600 s
500 - AN s00)
B st
409 400) — e
e
300 00—
209 209
100 100
5030, 5050 5070. 5000 5110, 5130 5150 5170, 5100 5210, 5230, 52 000 2000, 000, 5000, 000, 7000
Freauency (MHz) Frequency (MH2)
Site +03CH23-HY Site $03CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 VERTICAL Condition + AV6_54 3m LE2COSAIBEN_230712 VERTICAL
+ RBW-1000.000KHz VBW-0.750KHz SWT:Auto + RBW:1000.000KHz VBW:0750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

Vertical

Fundamental

1 4BV

)

Date: 2024.02.21

PERK_BE| 74

180 5210, 5230 5250, 5270, 5290,
i

Site

5310, 533,
roquency (MHz)

:03CH23-HY

5350, 5370, 5390 5410 5430 5460

Avg.

s00)

700)

600) )
AN

VG B[54

500 / ANy

400" =

300

200

100

180 5210, 5230. 5250. 5210, 5200 5310. 5330. 5350 5370 5300, 5410, 5430. 5
Frequency (MHz)
Site :103CH23-HY
Condition : AV6_BE_54 3m LE2C05A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 2024.02.21
1300)
1200)
110
1000)
909

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
1 Horizontal Fundamental
700/ \‘N 700 H- 1L I 1 W PEAK(UNIY,
wd _—
f & o 500]
100 P E——
s
o
e T s e 5 e
Site :03CH23-HY Site :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 HORIZONTAL
Ao To0D 000Kz VoW 2000 000Ks s WA RO 1000 0b0RHz VoW 3000 000K W Tt
Peak
wod
i I
wd -
s
400 00| o
30.0| xn.o.}/——"‘/
o
T S —— e ]
Site :03CH23-HY Site :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
RBVLO0H 000Kz VB 0TS0 WAt ROMELOOmO00K 2 VoW 0TS0k Sty
Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2024.02.21

5001wyt

I PEAK_BE 74

.
e

0.

180 5210, 5230 5250 5270, 5290, 5310, 5330
Frequency (MHz)

Site :03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIBEN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

A @BuVim) Date: 2024.02.21

/’“F‘l

EEES =

Site

180 5210, 5230 5250 5270, 5290, 6310, 5330, 53%0. 6370, 5390. 5410 5430,
Frequency (MHz)
:03CH23-HY

Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

: AV6_54 3m LE2CO5A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

bate: 20240221 R vae 20240221
1300 1300
1200 1200
o o)
1009 1000
a0 %0
700) 700 L I o W PEAK(UNIY,
Py 7 o0
o s00] e
400 an.nM
09 309
209 200
100 100
T T T T £ i ED D )
roauancy (in Freauency i)
Site :03CH23-HY Site. :03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 VERTICAL
RBW:I000.000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
vate 2024221 — vae: 2024021
1300 1500
1209 1200
ol o)
1000 1000
s0d o
s 509
Py o0 —
s00 / 509
and and
30.0 300
209 200
100 100
D T T T T o ED o )
reauency (i Frecuncy i)
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2024.02.21

/ PERK_BE| 74

180

Site
Condition

5210, 5230, 5250, 5270 5290, 5310, 5330,
Frequency (MHz)

:03CH23-HY

:PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

A @BuVim) Date: 2024.02.21

7

1

T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MHz)

Site
Condition

)
:03CH23-HY

: AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.750KHz SWT:Auto

AV6_54 3m LE2COSAIBEN_230712 HORTZONTAL
RBW:1000.000KHz VBW:0.750KHz SWT:Auto

) gBuvm) oates 20240307 - bat: 20240307
1300 1200
1200 1200
109 09
100.0| 100.0{ H
%00 n/‘“’\ s0g
s 500
700 W Toof U T T peawum)
e : kw s
S0P s s 500 it
100 00
200 504
200 209
100 100
Sosn SO B0 % 5o ST St S 0. o 530 %0 000 008 o0 000 0 0 7o
Freausney wie Freauency )
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII) 3m LE2COSA18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) gBuvim) oates 20240307 et dBuvi) bat: 20240307
1300 1300
1200 1204
t0g o
1000 1009 :
a0 s0g
s s00
70 704
o 0
500 : AN 500 —
40.0| o e 40.0| M‘_//_M*_’M‘ ]
30.0f 30. nM’_//
200 209
100 100
oS 0%, Sofo. sose, EHia, 5 Sis0. 170 sise. s2io. s sz 0 o o oo . D )
Freaueney iz Freauency )
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Vertical Fundamental

) @0uvim) Date:2024.03.07 o 080 Date: 2024.03.07
1300 1300
1200 1200
1100 1100
1000 1000
Al
200 1 904
800 404
700 o ool W= =] Y T ——peaKum|
600 60
Y
Y R ——— o R Ll WMM 504 p———T———
100 An.nM
300 300
200 204
100 109
S0, 5050, 5070, 5090, SH0._ 5130, 5150 G170, 5160, M0 230 5250 00 000, 006, 000 £ 000 700
Frequency (WHz) Froquency (M)
Site :03CH23-HY Site. 03CH23-HY
Condition + PEAK_BE_74 3m LE2COSAI8EN_230712 VERTICAL Condition PEAK(UNII) 3m LE2CO5A18EN_230712 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date: 2024.03.07 ol @BV Date: 2024.03.07
1300 1300
1200 1200
1100 110
1000 1000
200

1 — 90.0/
/
s -
.
N S I I S N RO = L
s

400 P——

300) 30}

200) 200)

100) 100

5030, 5050, 5070 5000 5110, 5130, 5150 5170, 5190, 5210 5230 5% 000 2000, 3000 4000, 5000, 5000, 7000
Frequency (MHz) Frequency (Miz)
Site :03CH23-HY 03CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 VERTICAL Condition AV6_54 3m LE2CO5A18EN_230712 VERTICAL
+ RBW:1000.000KHzZ VBW:0.750KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

) aBim) Date: 20240307 vl (i) oate: 20240307

1300 1300

1200 1200

10g o

100 1000

%00 s00)

a00) o0l

g " g

00l 600l

soo) wmnwﬂvmmmwwww«mw R—— 500

400 gl

300 300

200 200

100 100

Sow. G0, Suro. SR S0 50 G0 5. G0 S0 @ 580 o5 7000 5000 o6 So00 o Tat0
Frequency () Frequency Mz
Site :03CH23-HY Site. 03CH23-HY
Condition  :PEAK_BE_74 3mLE2COSAISEN_230712 HORIZONTAL Condition PEAK(UNI) 3m LE2COSAIBEN_230712 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By Date: 20240307 e oate: 20240307
1300 1300
1200 1200
o o
100 1000 :
200 — s00)
709 ~ 70
a0l ] o0l —
50 s00)
]
400 S i 00| — S R
30.0] 300} e T
200 200
100 100)
o saw. Soeo. Saro. SO G S0 G0 St G0 sz @0 5280 o0 7000 5000 o o o 7a0
Frequoncy () Freauency Mz
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D14 of D285



samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Vertical Fundamental

iy oo 2241307 s p——
100.0| 100.0{ {
s00
70| 00— HF = H e ———Peakui)
600) M’f'“‘ o 600) Y3
SO0 et A oA W 50 P
400 m.nwmww
%09
00
ooy oty roqsony e
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto RBWI000000KH VBW/3000000K+z SWT-Auto
Peak
| (dBuVim) Date: 2024-03.07 vel (dBuUV/m). Date: 2024-03-07
10
s00
600 o
w00
a00[ T m—— 40.0|
300 P T -
200 209
oy ooy e
Site :03CH23-HY 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition AV6_54 3m LE2COSA18EN_230712 VERTICAL
RBWFIO00 000K+ VBWA0750K 2 SWT:Auto

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.820KHz SWT:Auto

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

900 e 904
700 700 UT I JTLL L PEAK(UNI]
60.0) r . 60.0| -
" A " i V*MM
it O e
109 H00] e 57
s
Site :03CH23-HY Site 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII) 3m LE2C05A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o ,
800 [ — 80,
s =
R e T 40| e —
30.0f 30.0) W/ﬁ
Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition 'AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

1 4BV

) Date: 2024-03.07

=4S
i
2

o A

PERK_BE| 74

180 5210, 5230 5250, 5270, 5290,
i

Site

0.

5310, 5330, 5350. 5370, 5300, 5410, 5430, 5460
roquency (MHz)

:03CH23-HY

Avg.

a0 |
700
609 G e 54

500
S~
400)
300
200
109
T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410 5430 A
Frequency (MHz)
Site :03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Condition + PEAK_BE_74 3m LE2COSAI8EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2024.03.07
1300
1200
1100
1000
909

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 2024.03.07 el (48 Date: 2024-03.07
1300) 1300
1200) 1200
1109 09|
1000)

s00 500

w00 200

700 7 rod VT ML ITLLS 1 U s peakun
oo

) WW a0l .

500 PP T et
p—_——

409 400

300 309

209 200

100 100

5030 5050 5070, 5090 510, 5130 510 5170, 5190 5200, 5230, 52 000 2000, 3000 000, 5000, 5000, 7000
Frequency (MHz) Frequency (MiHz)
Site +03CH23-HY site 03CH23-HY
Condition +PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2COSAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (dBuVim) Date: 2024.03.07 el (@Bvim) Date: 2024-03.07
1309 1300)
1209 1200)
1100 10,
1009 1000)
90 | — 900
809 80
700 700
609 - e 6 54|
500 T 500
I S S U U N A 1 [ —— e |
409 400 —
B
300 30}
209 209
100 100
5030, 5050 5070, 5000 5110, 5130 5150 5170, 5100 5210, 5230, 52 000 2000, 3000, 000, 5000 5000, 7000
Freauency (MHz) Frequency (MHz)
Site +03CH23-HY 03CH23-HY
Condition + AV6_BE_54 3m LE2COSAIBEN_230712 VERTICAL Condition AV6_54 3m LE2COSAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Vertical

Fundamental

1 (@BuVim) Date: 2024-03.07
1300)

1200)

1104

1000)

o0~y

00) PERK_BE| 74
700

s00)

o,

5
e o e e o e

180 5210, 5230 5250, 5270, 5290,
i

Site

5310, 533,
roquency (MHz)

:03CH23-HY

5350, 5370, 5390 5410 5430 5460

Avg.

80.0) i -

00

0o

509 :

VG B[54
S 1
400) T
300
200
109
T80 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370. 5300. 5410, 5430 54
Frequency (MHz)
Site :03CH23-HY
Condition : AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @BuVim) Date: 2024-03.07
1300)
1200)
110
1000)
900

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 2024.03.07

Avg.

+ RBW:1000.000KHzZ VBW:0.750KHz SWT:Auto

vel (gBuvim) Date: 2024.03.07
1300 1300)
1200 1200)
1100 1100
1000 1004)
s00 904
e
Vi
00 ool T L PEAK(UNI)
5
509 600
" a5
B P i 500] TP
it
109 00| gl
300 304
200) 200
100 100)
S0, S50 5070, 5090, 50 5130 5150 570, 5190 G210 520 5200 000 700, 5000, 2000 . 000 7000
Frequency (Wiz) Frequency (WH2)
Site :03CH23-HY Site. 03CH23-HY
Condition + PEAK_BE_74 3m LE2COSA18EN_230712 HORIZONTAL Condition PEAK(UNIT) 3m LE2COSAIBEN_230712 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2024.03.07 vel (@BuVim) Date: 2024.03.07
1300 1300)
1200 1200)
1100 1100
1000 1004)
900 504 -
800 “‘(—vw 80
700) 704
500 ] ] 604 I )
500 50 —]
409 400 e
30,0 300} «//
200) 200)
100 100)
0 B0, S50 5070, 5090, 0 5130 5150 5170, 5190 G210 5230 5200 000 7000 3000 000 . 5000 7000
Frequency (Wiz) Frequency (i)
Site :03CH23-HY Site 03CH23-HY
(Condition 2 AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition /AV6_54 3m LE2COSA18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

1 4BV

) Date: 2024-03.07

i e

\W PEAK B[ 74
astinn.,

L PN BN R A S

180 5210, 5230 5250, 5270, 5290,
i

Site
Condition

5310, 5330, 5350, 5370, 5300, 5410, 5430, 5460
roquency (MHz)

:03CH23-HY

+PEAK_BE_74 3m LE2COSAIBEN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A @BuVim)

Date: 2024.03.07

L VG B[54

N s

T80 5210,

Site
Condition

5230, 5250. 5270, 5200, 5310 5330. 5350, 5370, 5390 5410 5430, 5
Frequency (MHz)

:03CH23-HY
: AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
1 Vertical Fundamental

woq
700/ qoof UT L ST L Y Lo peakuw)
o ‘ in .
50.0f iy himoglma e pitarb st s0.0| e
o Ot g
s
o

Site :03CH23-HY Site 03CH23-HY
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

1 (@BuVim) Date: 2024-03.07

o A
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH36 5180MHz

Horizontal

Fundamental

A (@Buvim) Date: 2024.03.07

Avg.
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RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH36 5180MHz

1 Vertical Fundamental
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+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

Horizontal

Fundamental

Avg.
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - R

Horizontal Fundamental

Peak

A (@BuVim) Date: 20240226
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

: AV6_54 3m LE2CO5A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

90.0| 90.0| 1
70.0) 700 H- 1L PR il PEAK(UNIY,
o
s ] 4 - [
40,0 x = ! B e
o
2
S T o0 o ot
ey ey
Site :03CH23-HY Site. :03CH23-HY
Condition < PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 VERTICAL
RBWI000.000Ks 2 VOW:A000.000Ks = SWTAut RBW000000KH 1z VDWA000.000K4 1z SWT-Auto
Peak
no
wd
600 600 AVG 54
o
,.f - (—
o
B T T g e o 0
e e
Site :03CH23-HY Site. :03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D28 of D285



samonias. FCC RADIO TEST REPORT Report No. : FR412509E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH44 5220MHz - R

1 Vertical Fundamental

A (@BuVim) Date: 20240226
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Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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Condition : AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

Horizontal

Fundamental

Avg.
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+ RBW-1000.000KHz VBW:1000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Horizontal Fundamental

Peak
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Left blank
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Condition : AV6_BE_54 3m LE2COSA18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
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+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

Vertical

Fundamental

Peak

A (@BuVim) Date: 20240226
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Frem
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Condition :PEAK_BE_74 3m LE2COSAIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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Condition : AV6_BE_54 3m LE2COSA18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CH36 5180MHz
1 Horizontal Fundamental
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition 'AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

Vertical

Fundamental

A @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CH36 5180MHz
1 Horizontal Fundamental
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s
Site :03CH23-HY Site. 03CH23-HY
Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII) 3m LE2C05A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO5A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:0.750KHz SWT:Auto RBW:1000.000KHz VBW:0.750KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

Vertical

Fundamental

A @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto
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Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 VERTICAL Condition PEAK(UNIT) 3m LE2CO5A18EN_230712 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m LE2CO5A18EN_230712 VERTICAL Condition AV6_54 3m LE2COSA18EN_230712 VERTICAL

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0.820KHz SWT:Auto

AV6_54 3m LE2COSAIBEN_230712 HORTZONTAL
RBW:1000.000KHz VBW:0.820KHz SWT:Auto
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Condition : PEAK_BE_74 3m LE2CO5A18EN_230712 HORIZONTAL Condition PEAK(UNII) 3m LE2C05A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Site :03CH23-HY Site 03CH23-HY
Condition : AV6_BE_54 3m LE2CO5A18EN_230712 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR412509E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH36 5180MHz

Vertical

Fundamental

A @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.820KHz SWT:Auto

RBW:1000.000KHz VBW:0.820KHz SWT:Auto

bate: 20240308 o g bate 20240307
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